
PARTS CATALOG 
.,~-·:1'111/□? 

OOOYOOR4510 

. ~ ·,@- O@ fj. -- o·· J.CQ!DIWIO~ JQA. 
• , af mm1CJnlll! 

' ~ IOOIII 

Certificate No. Certif'cate No. 
FM23056 JOA-0099 

ISO 9001 Certified 

MODEL 

3TNE GO-SA, G 1 A,G2A 

silv
erh

orn
.co

.uk



@: STD 0 : Option x : Not applicable 

3TNE68 
Types of P.T.O 

SA G1A G2A 

SAE # 5 Standard 
A 

for Clutch No.7-1 / 2 
@ X X 

0) 

-E 
# 5 Standard (/) SAE for 

:J 8 0 @ @ 0 SAE Generator I 

-Q) 

Semi SAE # 4 Q) 

..c C X X X s: (Width 105mm) 
>-
U: 

Semi SAE # 5 
D 0 0 

(with 80mm) 
X 

Back Plate E 0 X 0 

This parts catalogue covers all specificasion. 
silv

erh
orn

.co
.uk



How to read this Parts Catalog. 
I. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts. 
2. Parts change may be made without prior notice. 

3. Form of this Parts Catalog. 

+------+ 
I 1001 I 

H1B02l I 

♦------♦ 

YOOF2161 

CD ® 

I 29 ) F07:,!o?l')7°!7•-J~3?1 
fUEl !HJECT!ON PUl'IPl~/B0OST! 

•4JH-0Tl 
4JH-OTZP 

90.10.23 

t O > •4J H-0 TZA 
<El:4JH-0TZY 
(fb 

© ® 
.:;,~e1 IJ'\"I~ 0 
REF. UV. 

DES CR I Pl l ON -Q'TT\J;>.?1---- I P/U A R 

1- 1 

IA! Bl(Clt0>IE><fJ 
I 1 1 1 

1 1 1 1 1 

® ....----..,..,,ffl'hm,.;.,,.-==s;:,.,.;;.;;.,,""'""x .. , .-6 ---,.S~CR"'E"'ll,..,l'l,,_..,6.,.X--:1,-,t,----=--ac---:,--~.,,.----,,..-,:'-------

l 3- 1 7'\"J:).!," C/l"'1-6X16 SCREll 11 6X 16 
<A•E00156 l(B:E00156 l<C•EO0156 Jt0•E00156 

4 129470-51040 CAl'ISHA"'FT,---------,',~..,,..,,--.,---c---------

S 122710-51050 
6 1;,o,.~~::::·==-======::::::::-
7 1 1 

, 1 

------- REl'IAR~S t~J? --------------• -
11 7"-7.~J~•)t-rJ,, 4JH-OT,4JH-DTZ ~ 11! BOOST COl'IPEl'ISATO~ TYPE. OPTIOHAl 

eInoo1ss 'l'1"J\ ~7'\"':fl'l?b !13? ~ !,'?7, PART, TO E/#O0155, (4JH-DT, 4JH-DH 
1023466 

(DRef. No. 

The Ref. No. in the list may not be accord with the Ref. No. on illustration. 

(Ex.) Illustration No. List head No. 

1 (Before change) -----1► 1 [=I] (After change) 
When interchangeable symbol N. R and K. illustrations for the new parts are sometimes omitted. 

®Lev.(Level) 
Indication and Meaning of Level 
Level : Hereunder is given the relation among the number of dots ( · ). the level and the nominal parent-child relationship. 

• ...... Parent parts(Assembly parts) 

• • ·· .... Child parts included in "• "(Semi-Assembly parts, component parts of Assembly parts.) 

• • • .. ····Child parts included in " • •". Grand-child parts in terms of "• ". ( Compornent parts of Semi-Assembly parts.) 

Note) A part of non-sale parts are illustlated but not listed. 
@ Change Mark 

Change Mark 'T' is given to the part for which a design change was made at this time. The design change was not 

shown in the last published Parts Catalog. 

© I nterc ha ngeabi I ity Mark 
In the case where a part change took place, one of the following interchangeability marks is indicated for that part. 

Symbol Jn1erchan1,aM:y Conaent s note 

N Old ~NEW New Part is interchangea~le for Old Part but not ITT!erchangeable conversely. 

Q Old ;$:NEW New Part is not interchangeable for Old Part but ITTterchangeable conve,sely. 

R CMd :tj;NEW New Part is interchangeaole for Old Pa,1 and vice versa. 

s Old t;NEW New Part is not interchangeable tor Old Pan and vice .,,,rsa. 

w Pan nev.ly adced. 

z Part discontin~,ed. 

F Nol inte,changeable sing~ part bu! o,tercoangeable by set of the related parts. 

K Cl'langed only ., quant,ty used. 

@ Effective Machine No.' 
When a part is changed, Effective Machi11e No. of a Model for which the part is applicable is indicated in each column of (A) - ( F). 

Product symbol Product No. Product symbol Product No. 

C Clutch No., Copressor No. M Machine No. 

D Drive No. T Tractor No. 

E Engine No. N01ol) 

* Date 

Note 1) Date may follow the symbol in some cases. (Ex.) * I 990. 02 
Note2) As far as engine models sho'M"l by "XXX- are concerned, the modification oi the parts could not be predicted or the engine 

models themselves could not be identified. 
Note3) (A= E00 185) means that the design chang on the part has been effective for the model at the column ( A) (in this case. 

for 4 JH-DT) on and from E (Engine Serial Number) 00185. 

® Remarks Mark 
Figures or alphabets (Symbols) are entered in the remark column. 
The comments (remarks) on the pertinent parts are indicated in the lower part of the list by the same symbols as 

those stated above. 

silv
erh

orn
.co

.uk



4510> +------+ 
I 1801 I 

+------+ 

****************************** 
* 
* <0 □ 1l 3TNE68-SA,G1A,G2A 
* 

* 
* 
* 

****************************** 

GROUP GROUP NAME LOCATION 
NO. NO. 

1 CYLINDER BLOCK 1802 

2 GEAR HOUSING 1B03 

3 FLYWHEEL HOUSING & OIL SUMP 1804 

4 CYLINDER HEAD & BONNET 1~05 

5 SUCTION MANIFOLD & AIR CLEANER 1B06 

6 EXHAUST MANIFOLD & SILENCER 1B07 

7 CAMSHAFT & DRIVING GEAR 1B08 

8 CRANKSHAFT & PISTON 1B09 

9 LUB.OIL SYSTEM 1810 

10 COOLING WATER SYSTEM 1811 

11 RADIATOR 1812 

12 FUEL INJECTION PUMP 1B13 

13 GOVERNOR 1814 

14 FUEL INJECTION VALVE 1B16 

15 FUEL FILTER 1C01 

16 ENGINE CONTROL DEVICE 1C02 

17 STARTING MOTOR 1C03 

18 GENERATOR 1C04 

19 PANEL 1COS 

20 GASKET SET 1C06 

silv
erh

orn
.co

.uk



YOOR~S!OSA G1A, G2A 3TNE68- • 

12 

15 

5 

15-

13 

16 
(26) 

23 

24 

CYLINDER BLOCK 1. 

14 -

oe:C,qo ~14 
~9.oqo 
~ 0 0 Oe0 

80
oe 

e 

:;--..t O O O 2 
0 0 

0 0 

1 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1802 I ( 1 l CYLINDER BLOCK 
I ( 1801 ) I <Al=3TNE68-SA <Dl= 
+------+ {Bl=3TNE68-G1A <El= 
YOOR4510 •<Cl=3TNE68-G2A (fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al CB l CC J CD l c El < Fl 

1 719265-01560 BLOCK ASSY., CYLINDER 1 1 1 
5 124060-01050 PLUG PT1/8 2 2 2 
6 119260-02020 BOLT 8 8 8 

11 27221-060100 PLUG 6X10 1 1 1 
12 27231-400000 PLUG 40 1 1 1 
13 27241-100000 PLUG 10 2 2 2 
14 27241-250000 PLUG 25 4 4 4 
15 27241-300000 PLUG 30 2 2 2 

•16 119260-02800 MAIN BEARING 4 4 4 
19 119260-02930 THRUST BEARING 2 2 2 

• 22 119260-02410 BUSH, CAMSHAFT 1 1 1 
23 119260-01200 BOLT, CYL.HEAD 14 14 14 

i- 24 119265-01340 GASKET, CYL. HEAD 1 1 1 CG J 

25 26106-060122 BOLT M 6X 12 PLATED 2 2 2 
26 719260-02870 MAIN BEARING US=0.25 4 4 4 (1) 

----------------REMARKS------------+-------------------------------------
l C1l UNDER-SIZE<U.S=0.2SlPART. 
l CGJ THESE PARTS ARE SOLD BY FIG.20, 

REF.N0.1. 
Y100537 

silv
erh

orn
.co

.uk



YOOR45!0 
3TNE68-SA. G1A.G2A 

25 

~ 

12 13 

2 .GEAR HOUSING 

0 ~-33 

21 

-------- 22 

17 

5 

6 
20 

35 

FOR PANEL 

4 

1 

silv
erh

orn
.co

.uk



+------+ 95.04-26 
I 1803 I ( 2 > GEAR HOUSING 
1(180111 <A>=3TNE68-SA co>= 
+------+ <B>=3TNE68-G1A CE>= 
YOOR4510 <C>=3TNE68-G2A (f)= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. CA> (Bl <Cl <o> CE> <Fl 

1 119260-01590 COVER ASSY,GEAR CASE 1 1 1 
• 4 119620-01800 SEAL HTC4562081 OIL 1 1 1 

5 119660-01911 PIPE,. KNOCK 4 4 4 
6 24311-000120 0-RING 1A P 12.0 2 2 2 < G l 
7 26106-060162 BOLT M 6X 16 PLATED 5 5 5 
8 26106-060302 BOLT M 6X 30 PLATED 5 5 5 
9 26106-060402 BOLT H 6X 40 PLATED 3 3 3 

10 26106-060502 BOLT M 6X 50 PLATED 4 4 4 
11 26106-060652 BOLT M 6X 65 PLATED 6 6 6 
12 124160-01751 CAP,. LUB.OIL SUPPLY 1 1 1 
13 24311-000320 0-RING 1A P-32.0 1 1 1 <G> 
14 121023-01550 COVER,. BLIND 1 1 1 
15 24341-000240 0-RING 1A S-24.0 1 1 1 CGl 
16 26106-060182 BOLT H 6X 18 PLATED 2 2 2 
17 119260-01490 HOUSING ASSY, GEAR 1 1 1 
20 119260-01510 PLUG 1 1 1 
21 121450-01560 STUD Max 22 4 4 4 
22 22351-040010 SPRING PIN 4X10 2 2 2 
23 119660-01551 COVER , 1 1 
24 119660-01562 GASKET,. CNON-ASB.l 1 1 1 <G> 
25 119660-01570 STUD M6X12 4 4 4 
26 119623-01950 SHIM PACK 1 1 1 
33 194990-22050 NUT W/WASHER 8 4 4 4 
34 26366-060002 NUT M 6 4 4 4 
35 129150-91400 GEAR UNIT,.TACHOMETER 1 1 1 (1) 

37 24341-000240 0-RING 1A S-24.0 1 1 1 ( 1 ) 
38 26106-060162 BOLT M 6X 16 PLATED 2 2 2 (1} 

----------------REMARKS------------+-------------------------------------
I C 1 l FOR PANEL. 
I (Gl THESE PARTS ARE SOLD BY FIG.20,. 

REF. NO .1. 
Y100538 

silv
erh

orn
.co

.uk



Y00R45J0 
3TNE68-SA, GJA, G2A 

3.FLYWHEEL HOUSING & LUB.OIL SUMP 

1 

.-------------, 14 

6 

--2 

977770 
-012.12 

15---_.. 

17 

977770 
-01212 silv

erh
orn

.co
.uk



+------+ 
I 1B04 I ( 3) FLYWHEEL HOUSING & OIL SUMP 
I C 1 B01 ) I <Al=3TNE68-SA (Ol= 
+------+ C8l=3TNE68-G1A (El= 
YOOR4510 CCl=3TNE68-G2A <Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I 
NO. CA l <Bl CC l CD) <El (F) , 129100-01580 PARALLEL PIN 8X16 2 2 2 

2 119280-01600 FLANGE,. MOUNTING 1 1 1 
3 119600-01600 HOUSING,. FLYWHEEL 1 1 
4 119621-01611 REAR PLATE 1 1 
5 121120-01620 BOLT M 10X 28 3 3 3 
6 26116-100202 BOLT M10X 20 PLATED 8 8 
7 119620-01750 CAP, FLYWHEEL COVER 1 1 1 
8 26206-100252 BOLT M10X25 6 6 6 
9 119620-01621 STUD, STARTER 2 2 

10 119620-01620 PARALLEL PIN 6X10 2 2 2 
11 119660-01640 CASE ASSY,. OIL SEAL 1 1 1 

0,13 124085-02220 SEAL, OIL 1 1 1 
14 26106-060222 BOLT M 6X 22 PLATED 10 10 10 
15 119454-01721 SPACER,. OIL SUMP 1 1 1 
17 119260-01770 SUMP ASSY, OIL 1 1 1 
18 121400-01640 PLUG M16 1 1 1 
20 24311-000180 0-RING 1A P-18.0 1 1 1 
21 26106-060102 BOLT M 6X 10 PLATED 3 3 3 
22 26106-060452 BOLT M 6X 45 PLATED 20 20 20 

----------------REMARKS------------+-------------------------------------
(1> SAE GENE/SAE CLUTCH<FDR STDl/ STD> FOR -G1A,SAE GENE<FOR STDl/ 

SEMI SAE#5/BACK PLATE FOR -SA, I SEMI SAE#S FOR -GZA. 
SAE GENECFOR STD) FOR -G1A, I CGl THESE PARTS ARE SOLD BY FIG.20, 
SAE GENE<FOR STDl/SEMI SAE#S/ REF.N0.1. 
BACK PLATE FOR -GZA. 

(2> FOR SAE GENE<-G1A,G2A FOR STD>, 
SAE CLUTCH<FOR STD) FOR -SA. 

c3) FOR SEMI SAE#S. 
<4> FOR BACK PLATE. 
CS) SAE GENE/SAE CLUTCHCFOR STDl/ 

SEMI SAE#S FOR -SA,SAE GENECFOR 

95.04.26 

P/U A R 

(1) 
(2) 
(3) 
(4) 
(5) 

(4) 
(Sl 
<Sl 
(4) 

< G l 

Y100539 

silv
erh

orn
.co

.uk



YOOA45.10 
3TNE58-SA,G.1A.G2A 

~.CYLINDER HEAD g BONNET 

62 54---@ !t~ 
J;, 

~56 
~64 

5~0@ 49 44 
I &-46 45 

.i.-------,.-55 

40 39 30 
0 e ~-43 38 

53~~ t- @----497 31 
35 . L--45 44 

n __r-~45 

51_J 52 i~W/l.~i-j5 ~~ 7 737 35 '- ' ~49 L14 
---~ l--46 45 

ij----- 3 6 , . 

67 

~, 00 
37 53~ 

35~. 

51~ 

68 
17-------t-------

18---------., 

19 

29---© 
28------J® 
29--

/ / ~ 

- -

61 

1'-----58 

£>-------57 
,____--63 
~---65 

27----e 
24----cie 
23--@ e---27 

~ ~24 
22~ @----23 

26-----€) l---22 

14--0 @ 26 

t:}--14 

19 

10 

21------ik ~69 20 

7 

8 silv
erh

orn
.co

.uk



+------+ 
1 1805 I 
I ( 1801) I 
+------+ 
YOOR4510 

C 4) CYLINDER HEAD & BONNET 
CAl=3TNE68-SA CDl= 
CBl=3TNE68-G1A CE>= 
CCl=3TNE68-G2A Cfl= 

95.04.26 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. CA) CB) CC> (Dl CE) (Fl 

1 23065-120500 PIPE, VINYL 12X 500 
7 119260-07900 LIFTER, ENGINE 
8 26106-080142 BOLT M BX 14 PLATED 
9 26106-080142 BOLT Max 14 PLATED 

10 119265-11700 HEAD ASSY, CYLINDER 
14 119260-11800 GUIDE, VALVE 
17 23871-020000 PLUG PT1/4,SCREW 
18 27221-050080 PLUG SX 8 
19 27241-350000 PLUG 35 

a20 119260-11100 VALVE, SUCTION 
,21 119260-11110 VALVE, EXHAUST 

22 114250-11120 SPRING, VALVE 
23 114250-11180 RETAINER, SPRING 
24 714250-11570 COTTER ASSY 
26 119260-11340 SEAL, VALVE STEM 
27 119260-11370 CAP, VALVE 
28 119600-11450 PROTECTOR, NOZZLE 
29 119600-11460 GASKET, NOZZLE 
30 119260-11200 SUPPORT ASSY, ARM 
31 119489-11200 SUPPORT ASSY, ARM 
32 119260-11240 SHAFT ASSY, ARM 
35 119260-11260 SUPPORT, ROCKER ARM 
36 119260-11270 SCREW 
37 119260-11280 SPRING 
38 719260-11650 ARM ASSY, ROCKER 
39 719489-11650 ARM ASSY, ROCKER 

1 1 1 
2 2 2 
1 1 1 
2 2 2 
1 1 1 
6 6 6 
2 2 2 
1 1 1 
2 2 2 
3 3 3 
3 3 3 
6 6 6 
6 6 6 
6 6 6 
6 6 6 
6 6 6 
3 3 3 
6 6 6 
1 1 

1 
3 
1 
2 
3 

1 
1 
3 
1 
2 

1 
3 
1 
2 

40 105010-11230 SCREW, VALVE 3 
3 
3 

3 

3 
43 26756-060002 LOCK NUT M 6 PLATED 3 3 
44 719260-11660 ARM ASSY, ROCKER 3 
45 719489-11660 ARM ASSY, ROCKER 3 

3 
3 

46 105010-11230 SCREW, VALVE 3 3 3 
49 26756-060002 LOCK NUT M 6 PLATED 3 3 3 
SO 22242-000100 CIRCLIP 10 2 2 2 
51 119620-11350 STUD 2 2 2 
52 26106-080452 BOLT Max 45 PLATED 1 1 1 
53 26366-080002 NUT M 8 2 2 2 
54 124160-11360 KNOB 2 2 2 
55 119260-11330 BONNET ASSY,<NON-ASB 1 1 1 
56 124160-01751 CAP, LUB.OIL SUPPLY 1 1 1 
57 119260-03020 PLATE, SHELTER 1 1 1 
58 119260-03031 GASKET, < NON-ASB.) 1 1 1 

•61 119260-11310 GASKET, BONNET 1 1 1 
62 119620-11390 JOINT 1 1 1 
63 22217-050000 SPRING WASHER 5 4 4 4 
64 24311-000320 0-RING 1A P-32.0 1 1 1 
65 26557-050102 SCREW M SX 10 4 4 4 
66 24311-000120 0-RING 1A P 12.0 2 2 2 

•67 129795-77800 PLUG, GLOW 3 3 3 
68 119620-77820 CONNECTOR, GLOW PLUG 1 1 1 
69 22351-060012 SPRING PIN 6X12 2 2 2 

----------------REMARKS------------+-------------------------------------
I C1 l REPAIR PART. 
J <G> THESE PARTS ARE SOLD BY FIG.20, 

REF.N0.1. 
Y100540 

< G l 
< G l 

CG l 
CG) 

CG) silv
erh

orn
.co

.uk



YOOR4510 
3TNE68-SA.G1A.G2A 

'-..___./ 

1 
4 

5.SUCTION MANIFOLD & AIR CLEANER 

0 

.,,\ (9 --
, ' 0 

, ~- ,/ 

-~ '-<-,-- , 

2 

3 
1 

silv
erh

orn
.co

.uk



+------+ 
I 1B06 I { 5 ) SUCTION MANIFOLD & AIR CLEANER 
I (1 B01 > I CAl=3TNE68-SA COl= 
+------+ CBl=3TNE68-G1A (El= 
YOOR4510 CCl=3TNE68-G2A (Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I 
NO. CA l (Bl < Cl ( D l < El CF l 

1 119270-12100 MANIFOLD., SUCTION 1 1 1 
2 119270-12110 GASKET., SUC.MANIFOLD 1 1 1 
3 26106-060162 BOLT M 6X 16 PLATED 2 2 2 
4 26106-060282 BOLT M 6X 28 PLATED 1 1 1 
5 119489-12600 SUPPORT.,AIR CLEANER 1 1 1 
6 119653-12500 CLEANER ASSY, AIR 1 1 1 
8 119655-12560 ELEMENT 1 1 1 

10 119808-12540 VALVE, UNLOADER 1 1 1 
11 119462-12550 PI PE, suer ION 1 1 1 
12 119865-12600 STAY 1 1 1 
16 26106-080122 BOLT M 8X 12 PLATED 3 3 3 

----------------REMARKS------------+-------------------------------------
1 (Gl THESE PARTS ARE SOLD BY FIG.20, 

REF. NO. 1 . 
Y100541 

95.04.26 

P/U A R 

( G l 

silv
erh

orn
.co

.uk



YOOR4510 
3TNE6B-SA, G1A,G2A 

6.EXHAUST MANIFOLD & SILENCER 

18 25 26 20 19 15 16 21 

14 -------,.... 

12 

13 

8 

27 
,___3 

7 

6 10 

---4 6 

2 

--1 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
1 1B07 I ( 6 l EXHAUST MANIFOLD & SILENCER 
1(1B01ll CAl=3TNE68-SA (Ol= 
+------+ <Bl=3TNE68-G1A (El= 
YOOR4510 <C>=3TNE68-G2A (Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al (Bl <Cl CD> <El (Fl 

1 119253-13100 MANIFOLD, EXHAUST· 1 1 1 
•2 119260-13110 GASKET, EXH.MANIFOLD 1 1 1 CG) 

3 119840-13150 PIPE,EXHAUST 1 1 1 
4 121000-13201 GASKET, SILENCER 1 1 1 CGJ 
5 194990-22050 NUT W/WASHER 8 2 2 2 
6 26106-080402 BOLT M 8X 40 PLATED 4 4 4 
7 26216-080222 STUD M BX 22 PLATED 2 2 2 
8 26216-080222 STUD M BX 22 PLATED 2 2 2 
9 26216-080402 STUD M 8X 40 PLATED 2 2 2 

10 26216-080702 STUD M 8X 70 PLATED 2 2 2 
11 121000-13201 GASKET, SILENCER 1 1 1 CG l 
12 119620-13501 SILENCER 1 1 1 
13 119620-13510 MUFFLER BODY ASSY 1 1 1 
14 119620-13520 TAILPIPE ASSY 1 1 1 
15 119620-13560 TAILPIPE 1 1 1 
16 124664-13580 CLAMP 1 1 1 
17 119358-13640 RAINCAP,MUFFLER 1 1 1 
18 121855-13821 SPACER CA> 1 1 1 
19 121855-13830 SPACER<B> 2 2 2 
20 123500-13840 SPACER CC> 1 1 1 
21 26106-080552 BOLT Max 55 PLATED 1 1 1 
22 26347-040002 U-NUT M 4 1 1 1 
23 26347-060002 U NUT 6 1 1 1 
24 26366-080002 NUT M 8 1 1 1 
25 26557-040352 SCREW M 4X 35 1 1 1 
26 26106-060402 BOLT M 6X 40 PLATED 1 1 1 
27 194990-22050 NUT W/WASHER 8 6 6 6 

----------------REMARKS------------+-------------------------------------
1 (Gl THESE PARTS ARE SOLD BY FIG.20, 

REF.N0.1. 
Y100542 

silv
erh

orn
.co

.uk



Y0OR4510 
3TNE6B-SA,G1A,G2A 

1 -1 

?.CAMSHAFT & DRIVING GEAR 

24 

~ 

1----2 

16 

10 1 r 
18 

22 
9 

17 15 

26 23 

1j ,,, 
25 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B08 l ( 7) CAMSHAFT & DRIVING GEAR 
I ( 1 B01) I CAl=3TNE68-SA <o>= 
+------+ (Bl=3TNE68-G1A <El= 
YOOR4510 CC>=3TNE68-G2A (fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <A> <B> CC> CD> <E> <F> 

1 119260-14200 TAPPET 6 6 6 
2 119260-14400 ROD, PUSH 6 6 6 
3 119260-14580 CAMSHAFT ASSY 1 1 1 
4 119620-02450 BEARING, THRUST 1 1 1 
7 .. 119260-14100 GEAR, CAMSHAFT 1 1 1 
8 22512-040120 KEY 4X 12 1 1 1 
9 119660-25022 RETAINER, IDLE GEAR 1 1 1 

10 119660-25052 SHAFT, IDLE GEAR 1 1 1 
11 119260-25100 GEAR W/BUSH, IDLE 1 1 1 
13 119620-25912 BUSH 1 1 1 (1) 
15 22242-000200 CIRCLIP 20 1 1 1 
16 26106-060122 BOLT M 6X 12 PLATED 3 3 3 
17 119660-01821 BEARING, FUEL CAM. 1 1 1 
18 119225-14200 CAM ASSY, F.1. PUMP 1 1 1 
22 22512-040120 KEY 4X 12 1 1 1 

tz3 24102-063034 BALL BEARING 6303U 1 1 1 
•24 24101-062034 BALL BEARING 1 1 1 
25 26106-060162 BOLT M 6X 16 PLATED 3 3 3 
26 26587-080102 SCREW M BX 10 1 1 1 

----------------REMARKS------------+-------------------------------------
1 C1l REPAIR PART. 

Y100543 

silv
erh

orn
.co

.uk



YOOA4510 
3TNE68-SA, G1A, G2A 

21 

24 

11 

a.CRANKSHAFT & PISTON 

3 

16 

19 

12 

2 

43 
(53) 

!---~2 
1 

6 

29 
(49) 

37 

5 

9 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B09 I ( 8 J CRANKSHAFT & PISTON 
1{1801) J CA)=3TNE68-SA <D>= 
+------+ <B>=3TNE68-G1A <E>= 
YOOR4510 (Cl=3TNE68-G2A ( F) = 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al <Bl c C > c D) < E) (Fl 

1 119265-21700 CRANKSHAFT ASSY 1 1 1 
2 129100-01580 PARALLEL PIN 8X16 1 1 1 
5 119260-21200 GEAR, CRANKSHAFT 1 1 1 
6 22512-040120 KEY 4X 12 1 1 1 
8 119260-21650 V-PULLEY 1 1 1 
9 119621-21680 BOLT M12X1.25,FLANGE 1 1 1 

10 119620-21941 WASHER 1 1 1 
11 121111-21501 BOLT, FLYWHEEL 5 5 5 ( 1 l 
12 119688-21590 FLYWHEEL CMP 1 1 1 <2> 
15 119865-21600 GEAR, RING 1 1 1 
16 119600-21580 FLYWHEEL ASSY 1 1 (3) 
19 119865-21600 GEAR, RING 1 1 
20 119620-21500 BOLT, FLYWHEEL 5 5 {4) 
21 119620-21591 FLYWHEEL WIRING GEAR 1 1 ( 4) 
24 124060-21600 GEAR, RING 1 1 
25 119265-22601 PISTON WIRINGS 3 3 
26 119265-22090 PISTON WIRINGS 3 

.29 119265-22500 RING SET 3 3 3 
35 119265-22300 PIN, PISTON 3 3 3 
36 22252-000200 CIRCLIP 20 6 6 6 
37 119265-23100 ROD ASSY, CONNECTING 3 3 3 
41 119260-23910 BUSH, PISTON PIN 3 3 3 < 5> 
42 119265-23200 BOLT, ROD 6 6 6 

e43 719260-23600 BEARING, CRANKPIN 3 3 3 
45 119265-22930 PISTON WIRING OS=.25 3 3 (6) 
46 119265-22900 PISTON ASSY O.S=0.25 3 (6) 
49 119265-22950 RING SET O.S=0.25 3 3 3 (6) 
53 719260-23610 BEARING,PIN U.S=0.25 3 3 3 (7) 

----------------REMARKS------------+-------------------------------------
1<1> SAE CLUTCHCFOR STDl/SAE GENE/ 

SEMI SAE#5 FOR -SA, SAE GENECFOR 
I STDlFOR -G1A,SAE GENECFOR STDl/ 
I SEMI SAE#5 FOR -G2A. 
I C2l SAE CLUTCH<FOR STD>/SAE GENE FOR 
I -SA,SAE GENECFOR STD>FOR -G1A,G2A 
I <3l FOR SEMI SAE#5. 
1<4l FOR BACK PLATE. 
I (Sl REPAIR PART. 
I C6l OVER-SIZECO.S=0.25lPART. 
I (7) UNDER-SIZECU.S=0.25lPART. 

Y100544 

silv
erh

orn
.co

.uk



Y00R4510 
3TNE68-SA. G1A. G2A 

9.LUB.OIL SYSTEM 

28---' 
30 

29{31 

32 

33----, QR PANEL (METER) 

28 
36-- ·0 

34~ 

11 1 

25 12 silv
erh

orn
.co

.uk



,t------,t 95-04-26 
I 1810 I ( 9 l LUB.OIL SYSTEM 
I ( 1801 l I CA>=3TNE68-SA CDl= 
,t------T CB>=3TNE68-G1A <El= 
YOOR4510 CCl:::3TNE68-G2A CF l = 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. CA l CB ) CC> CD> c El (Fl 

1 119260-32000 PUMP ASSY, LUB. OIL 1 1 1 
11 119660-32020 GASKET,. L.D.PUMP 1 1 1 CG l 
12 26450-060202 BOLT M 6X 20 3 3 3 

•13 119305-35150 FILTER,. LUB. OIL 1 1 1 
14 119225-35300 VALVE ASSY,.OIL PRESS 1 1 
15 119265-35300 VALVE ASSY,.OIL PRESS 1 
24 129150-35350 NUT 1 1 2 
25 119260-35081 PIPE ASSY,DIL INTAKE 1 1 1 
26 24311-000120 0- R I NG 1 A P 12 -0 1 1 1 c G > 
27 26106-060122 BOLT M 6X 12 PLATED 2 2 2 

#28 124160-39450 SWITCH,. OIL PRESSURE 1 1 1 
29 171375-39600 DAMPER ASSY 1 1 1 (1) 

30 129470-39610 DAMPER 1 1 1 (1) 
31 23161-020100 BUSH PT1/4X1/8 1 1 1 (1) 

32 144626-91560 TACHO UNIT 1 1 1 (1) 
33 119225-34810 GUIDE, DIPSTICK 1 1 1 
34 119260-34810 GUIDE,. DIPSTICK 1 1 1 
35 119620-34822 DIPSTICK,. LUB. OIL 1 1 1 
36 24311-240100 0-RING 1A P-10A 1 1 1 
37 26106-060102 BOLT M 6X 10 PLATED 1 1 1 
38 171008-03990 CLAMP 25 4 
39 119642-33030 COOLER,. OIL 1 
40 119642-33100 BRACKET 1 
41 129122-44480 JOINT 1 
42 129122-44480 JOINT 1 
43 119642-49030 PIPE 1 
44 129403-49050 PIPE,COOLER-C.W.PUMP 1 
45 . 24321-000600 0-RING 1A G-60.0 1 CG l 
46 24321-000700 0-RING 1A G-70.0 1 c G l 

----------------REMARKS------------+------------~------------------------
IC1l FDR PANELCMETERl. 
J (Gl THESE PARTS ARE SOLD BY FIG.20,. 

REF.N0.1. 
Y100545 

silv
erh

orn
.co

.uk



YOOR4510SA G1A. G2A 3TNE68- · 

26 

A? 

26 

3TNE6B-G2 

WATER SYSTEM 10 _COOLING 

S-------25 

~22 
~23 

13 ~~r 
0 0 I 2s 

29 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
! 1B11 I ( 10 > COO LI NG WATER SYSTEM 
1 C 1B01 > I CAl=3TNE68-SA COl= 
+------+ <B>=3TNE68-G1A (£)= 
YOOR4510 CCl=3TNE68-G2A (fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. < Al <B) <Cl < D l C El ( f) 

1 119265-42002 PUMP ASSY, C. WATER 1 1 1 
11 24311-000210 0-RING 1A P-21.0 2 2 2 
13 119260-42020 GASKET, C.W. PUMP 1 1 1 C Gl 
14 171056-49120 PLUG, DRAIN 1 1 
15 26106-080452 BOLT Max 45 PLATED 3 3 3 

, 16 104514-42780 V-BELT CHM-331 1 1 
•17 119256-42290 V-BELT 33.5 1 
18 119620-42350 V-PULLEY, C.W. PUMP 1 1 1 
19 124700-44740 FAN, COOLING 1 1 1 
20 26014-060352 BOLT M 6X 35 4 4 4 
21 121267-44760 SPACER 1 1 1 
22 129350-49530 COVER, THERMOSTAT 1 1 1 
23 129350-49541 GASKET, CNON-ASB.l 1 1 1 <Gl 

.24 129350-49800 THERMOSTAT (71° C 1 1 1 
25 26106-080202 BOLT M 8X 20 PLATED 2 2 2 
26 121550-49111 JOINT PT1/4 1 1 1 
27 121450-42450 PLUG M16 1 1 1 

.2s 121250-44901 SWITCH, THERM0<110°C 1 1 1 
29 124465-44950 GASKET 16 1 1 1 c G l 
30 124465-44950 GASKET 16 1 1 1 ( G l 
31 124250-49351 THERMOMETER 1 1 1 (1 l 
32 129150-49360 GASKET 10 1 1 1 ( 1 J 

----------------REMARKS------------+-------------------------------------
I <1> FOR PANEL<METERl. 
!(Gl THESE PARTS ARE SOLO BY FIG.20, 

REF.N0.1. 
Y100546 

silv
erh

orn
.co

.uk



YOOR4510 
3TNE68-SA, G1A.G2A 

28---@ 

11. RADIATOR 

REFER TO Fig.3 

3 

6 

32 34 
33 1---t-... 

21--@ 
14--® 

9 

12 

17 

~ 
ff 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B12 I C 11 l RADIATOR 
I (1 B01 l I CA>=3TNE68-SA (Dl= 
+------+ CBl=3TNE68-G1A CE>= 
YOOR4510 CCl=3TNE68-G2A (fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <A) CBl <Cl CD> (El Cf) 

1 119288-08100 BRACKET CA>, ENGINE 2 2 
2 119888-08110 BRACKET <Bl, ENGINE 2 2 
3 26106-100202 BOLT H10X 20 PLATED 8 8 
4 119621-44500 RADIATOR 1 1 1 
5 119259-44570 CAP, RADIATOR 1 1 1 
6 119621-44560 FAN-GUARD 1 1 1 
7 121400-44650 ABSORBER, SHOCK 2 2 
8 119265-44940 RETAINING BAR 1 1 
9 119688-44950 BRACKET <A> 2 2 

10 119688-44961 BRACKET (Bl,RADIATOR 1 1 
11 119688-44971 BRACKET (L) 1 1 
12 119688-44981 BRACKET ( R l 1 1 
13 22137-080000 WASHER 8, POLISHED 2 2 
14 22217-100000 SPRING WASHER 10 2 2 
15 26106-080122 BOLT M BX 12 PLATED 6 6 6 
16 26106-080162 BOLT M BX 16 PLATED 2 2 
17 26106-080202 BOLT M BX 20 PLATED 4 4 
18 26106-080252 BOLT M BX 25 PLATED 8 8 
19 26116-100302 BOLT M10X 30 PLATED 8 8 
20 26366-080002 NUT M 8 6 6 6 
21 26716-100002 NUT M10 4 4 
22 26756-100002 LOCK NUT M10 PLATED 2 2 
23 124450-44510 TANK 1 1 1 
25 124450-44530 CAP 1 1 1 
26 124450-44560 CLAMP 1 1 1 
27 23061-070230 PIPE 7X 230 1 1 1 
28 124450-44550 CLAMP, SUB-TANK 1 1 1 
29 121256-44600 BRACKET, SUB-TANK 1 1 1 
30 119688-49010 PIPE CA>, C. WATER 1 1 1 ( 1> 
31 119288-49010 PIPE A,COOLING WATER 1 1 
32 119645-49020 PIPE CB l , C. WATER 1 1 1 C,l 

33 119280-49020 PIPE <Bl, C. WATER 1 1 
34 23010-038000 CLAMP 38 4 4 4 
35 129150-49100 COCK ASSY, 3-WAY 1 1 1 
36 129150-49080 COCK, DRAIN 1 1 1 
40 121750-49150 PIPE, C. WATER 1 1 
41 121023-49150 HOSE,WATER DRAIN 165 1 1 
42 124766-59050 CLAMP 12 4 4 
43 26106-080162 BOLT Max 16 PLATED 1 1 

----------------REMARKS------------+-------------------------------------
1 (1 l SET PART. 

Y100547 

silv
erh

orn
.co

.uk



YOOR.4510 
3TNE68-SA, G1A, G2A 

1 

45 
33 

12.FUEL INJECTION PUMP 

t-26 
0--28 

~:-----25 

27-022 

37 

0 32 
31 @-7 

1:--9 
~--8 

38-t---~ ..... 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1813 I { 12 l FUEL INJECTION PUMP 
I ( 1801) I (Al=3TNE68-SA <Dl= 
+------+ (Bl=3TNE68-G1A (El= 
YOOR4510 <Cl=3TNE68-G2A (f)= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. CA l <Bl <Cl ( D l <El CF l 

1 719225-51100 F.I.PUMP ASSY 1 1 1 
4 119225-51100 PLUNGER W/BARREL 3 3 3 
7 119620-51170 RETAINER 3 3 3 
8 119620-51180 RETAINER 3 3 3 
9 119620-51190 SPRING, PLUNGER 3 3 3 

10 119620-51250 SHIM PACK 3 3 3 
22 119225-51300 VALVE W/SEAT, DELIV. 3 3 3 
25 105546-51330 SPRING, DELI V. VAL VE 3 3 3 
26 119620-51340 HOLDER, DELI V. VAL VE 3 3 3 
27 119620-51350 GASKET, DELIVERY 3 3 3 
28 119620-51370 0-RING 3 3 3 
29 119620-51450 GUIDE, PLUNGER 3 3 3 
30 119620-51461 PIN 1 1 1 
31 119660-51500 RACK 1 1 1 
32 119620-51510 PINION 3 3 3 
33 119660-51530 RETAINER, RACK 1 1 1 
34 119620-51650 PLATE 2 2 2 
35 119620-51660 SCREW 2 2 2 
36 119620-51670 PIN 2 2 2 
37 119620-51680 PIN 1 1 1 
38 119620-51700 TAPPET ASSY 3 3 3 
43 22137-040000 WASHER 4, POLISHED 2 2 2 
44 22217-040000 SPRING WASHER 4 2 2 2 
45 26022-040082 SCREW M 4X 8 4 4 4 
46 26587-040102 SCREW M 4X 10 2 2 2 

Y100548 

silv
erh

orn
.co

.uk



YOOR4510 
3TNE68-SA.G1A, G2A 

73 69 

~ 
=--------

2 

67 

13.GOVERNOR 

71 115 b 110 
115 

56 

CLASSIFIED MARK 

11 1 
12 117 

13 (if~i 
I 23 

20 

@----- 113 

@>------114 
75 119 . @--68 
76 124 ®--114 

1231--111 
112 

l---------1--14 
15 

19 

silv
erh

orn
.co

.uk



+------+ 95.04-26 
I 1814 I C 13 > GOVERNOR 
I ( 1801 l 1 CAl:::3TNE68-SA (DJ= 
+------+ CB>=3TNE68-G1A c El= 
YOOR4510 CCl:::3TNE68-G2A ( Fl::: 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. c Al <Bl c Cl ( D) c El CF) 

1 194990-22050 NUT W/WASHER 8 1 1 1 
2 119660-61060 COVER,. GOVERNOR CASE 1 1 1 
3 119660-61071 GASKET,. <NON-ASB.l 1 1 , 
4 119600-61100 DRIVING SET,. GOV. 1 1 , 
5 119600-61200 WEIGHT ASSY, GOV. , 1 1 
9 119660-613□□ NUT, GOVERNOR WEIGHT , , 1 

10 119660-61341 SLEEVE, GOVERNOR 1 1 1 
11 119660-61121 LINK L=88.8CNO COLOR 1 1 1 {1) 
12 119660-61140 LINK L=88.6<WHITEl 1 1 1 (1) 

13 119660-61150 LINK L=89.0<REDl 1 1 1 (1) 

14 119632-61200 CASE ASSY,. GOVERNOR 1 1 
15 119288-61200 CASE ASSY, GOVERNOR 1 
16 129155-51280 0-RING S6 1 1 1 
19 119660-61052 GASKET,. CNON-ASB.l 1 1 1 
20 119660-61460 SHIM SET , 1 1 
23 129155-61480 SPACER ASSY 2 2 2 
28 119660-61491 SHAFT,.GOVERNOR LEVER 1 1 1 
29 119232-61510 LEVER ASSY, GOVERNOR 1 1 
30 119288-61510 LEVER ASSY, GOVERNOR 1 
31 174307-51700 SHIM SET 2 2 2 
45 119232-61540 SPRING, LEVER 1 1 1 
46 119600-61541 SHIFTER,.P.T.0. 1 1 1 
49 119660-61651 SPRING, STARTING 1 1 
50 119600-61650 SPRING,. STARTING 1 
51 22117-040000 WASHER 4 1 1 1 
52 22272-000040 CIRCLIP E- 4 1 1 1 
53 22351-030014 SPRING PIN 3X14 1 1 1 
54 119600-61900 RETAINER, SHAFT 1 1 1 
55 119660-61901 RETAINER, SHAFT 1 1 1 
56 119285-66080 SHAFT ASSY,REGULATOR 1 1 1 
60 22351-040010 SPRING PIN 4X10 2 2 2 
61 24341-000070 0-RING 1A S-7.0 1 1 1 
62 26106-060102 BOLT M 6X 10 PLATED 2 2 2 
63 129100-61930 NUT, CAP 1 1 1 
64 119600-66020 SPRING, REGULATOR 1 
65 119489-66010 SPRING, REGULATOR 1 
66 119260-66010 SPRING, REGULATOR 1 
67 119621-66051 LEVER, REGULATOR 1 1 1 
68 124550-66370 LOCK NUT M 6 1 1 1 

e69 119653-66500 ENGINE STOP DEVICE 1 1 1 
71 24341-000280 0-RING 1A S-28.0 1 1 1 
73 26106-060952 BOLT M 6X 95 PLATED 1 1 1 
74 121465-59950 BOLT M 6X 16,. PLATED 1 1 1 
75 119600-66530 TORQUE SPRING ASSY 1 
76 119629-66510 TORQUE SPRING ASSY 1 1 
83 119654-66700 ANGLEIGH ASSY 1 
84 119610-66700 ANGLEICH ASSY 1 
85 119260-66720 ANGLEICH ASSY 1 

110 26776-120002 LOCK NUT M12 PLATED 1 1 1 
111 121575-66830 SCREW, ADJUST 1 1 
112 171002-66830 SCREW, ADJUST 1 
113 119600-66840 NUT, CAP 1 1 1 
114 22190-060003 WAHER 6, SEAL 2 2 2 
115 22190-120002 SEAL WASHER 12S 2 2 2 

**CONTINUE** Y100549 

silv
erh

orn
.co

.uk



YOOA-4510 
3TNE68-SA, G1A. G2A 

73 

~ 
--=-------

2 
3 

13.GOVERNOR 

,~ 
63 I (/j)((p) 

71 115 I , I 
115 

@--113 

®.....---114 
75 119 . ®'------- 68 
76 124 ®--114 

1231--111 
112 b 110 

---~-14 
15 

118 '--

~1 ' rr~I 16 l~ T 
28 122 l 

121 

60 19 y~~255 

61 ~ 1 
/ 64 

67 

56 

65 
66 

CLASSIFIED MARK 

11 1 
12 117 

13 (if\§)i 
! 23 

20 

83 
84 
85 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1815 I ( 13 > GOVERNOR 
IC 1801 l I <Al=3TNE68-SA {Ol= 
+------+ CBl=3TNE68-G1A <El= 
YOOR4510 CCl=3TNE68-G2A (fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. c A l (8) CCl CD) ( El < F > 

116 22360-040000 SNAP PIN 4 1 1 1 
117 22360-060000 SNAP PIN 6 1 1 1 
118 26106-060702 BOLT M 6X 70 PLATED 2 2 2 
119 26106-060752 BOLT M 6X 75 PLATED 3 3 3 
120 26116-050102 BOLT M 5X 10 PLATED 3 3 3 
121 26116-060304 BOLT M 6X 30 PLATED 1 1 1 
122 26756-060002 LOCK NUT M 6 PLATED 1 1 1 
123 119288-55900 BRACKET, FUEL FILTER 1 1 1 
124 22111-060000 3 3 3 

----------------REMARKS------------+-------------------------------------
1(1l SELECTIVE PARTS : CERTAIN THE 

CLASSIFICATION MARK, THEN PLACE 
YOUR ORDER.<REF. TO ILLUSTRATION> 

Y100549 

silv
erh

orn
.co

.uk



Y00R4510 
3TNE68-SA, G1A, G2A 

14.FUEL INJECTION VALVE 

23 
27 

31 

4 -10 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1816 I < 14 > FUEL INJECTION VALVE 
I ( 1801} I <A>=3TNE68-SA <o>= 
+------+ CB>=3TNE68-G1A CE>= 
YOOR4510 <C>=3TNE68-G2A (F)= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <A> <Bl ( Cl < D l C El < F > 
•1 719620-53700 VALVE ASSY, F.INJECT 3 3 3 

2 129155-51580 0-RING 3 3 3 < G > 
o3 119620-53000 NOZZLE ASSY,F.INJECT 3 3 3 

6 119620-53080 NUT, VALVE W/CASE 3 3 3 
7 119620-53100 HOLDER, VALVE W/CASE 3 3 3 
8 119620-53120 SPRING, VALVE 3 3 3 
9 114250-53130 SEAT, NOZZLE SPRING 3 3 3 

10 119620-53140 SPACER, VALVE STOP 3 3 3 
11 114250-53400 SHIM PACK 3 3 3 
18 129150-59120 RETAINER, INJ. PIPE 1 1 1 
21 129150-59131 BOLT M4X14,HEX.SCKT. 2 2 2 
23 119225-59810 PIPE <1>,FUEL INJECT 1 1 1 
27 119260-59820 PIPE <2l,FUEL INJECT 1 1 1 
31 119260-59830 PIPE <3l,FUEL INJECT 1 1 1 
35 119260-59540 PIPE ASSY, FUEL OVER 1 1 1 
36 124066-59100 CLAMP 8 4 4 4 
37 119260-59530 JOINT (Al 2 2 2 
38 119260-59550 PIPE, FUEL 2 2 2 
39 119260-59520 JOINT CB l 1 1 1 
.40 119620-59700 NUT 3 3 3 
41 23414-140000 GASKET 14, ROUND 3 3 3 ( G l 

----------------REMARKS------------+-------------------------------------
1<Gl THESE PARTS ARE SOLO BY FIG.20, 

REF.N0.1. 
Y100550 

silv
erh

orn
.co

.uk



YOOR4510 
3TNE68-SA. G1A,G2A 

16----v 
5-------, 

~fb\. l15L 
14 • 13 

i-11 
Q-g 

Da 

C)-10 

15.FUEL FILTER 

30 34 

O® IJ~~.W 
s 26 I ... 

33 
23 34 

3 

silv
erh

orn
.co

.uk



+------+ 
I 1C01 I < 15 > FUEL FILTER 
I C 1 B01 ) I <A>=3TNE68-SA <Dl= 
+------+ <B>=3TNE68-G1A <El= 
YOOR4510 <Cl=3TNE68-G2A <Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I 
NO. (Al <Bl c Cl CD> < E > c F > 
1 121520-01851 GASKET., <NON-ASB.> 1 1 1 
2 119600-52021 PUMP ASSY, FUEL FEED 1 1 1 
3 26106-060162 BOLT M 6X 16 PLATED 2 2 2 
4 171059-55600 STRAINER ASSY, FUEL 1 1 1 
5 104200-55321 VALVE, TAPER 1 1 1 
6 104200-55330 SPRING., TAPER VALVE 1 1 1 
7 104200-55341 HANDLE, COCK 1 1 1 
8 121254-55510 CUP, STRAINER 1 1 1 
9 102103-55520 0-RING 1 1 1 

10 110250-55610 RING, RETAINING 1 1 1 
11 121250-55620 SPRING 1 1 1 

•13 124550-55700 ELEMENT, FUEL 1 1 1 
14 101720-55750 PLUG 6 2 2 2 
15 23418-060000 GASKET 6, NYLON 2 2 2 
16 104200-55750 SCREW M 4 1 1 1 
17 24311-240100 0-RING 1A P-10A 1 1 1 
18 22190-080002 SEAL WASHER 8S 2 2 2 
19 22190-080002 SEAL WASHER 8S 2 2 2 
20 104264-59030 JOINT 8, PIPE 1 1 1 
21 105582-59150 BOLT, PIPE JOINT 2 2 2 
22 104200-59170 GASKET 12 2 2 2 
23 103854-59191 BOLT W/PLUG & SEAL 1 1 1 
25 124060-59380 PLUG 1 1 1 
26 22190-060002 SEAL WASHER 6S 1 1 1 
27 26014-080702 BOLT W/WASHER M8X 70 1 1 1 
28 119260-59020 PIPE,FUEL <D12XL400> 1 1 1 
29 104264-59030 JOINT 8, PIPE 1 1 1 
30 124766-59050 CLAMP 12 2 2 2 
31 121236-59080 PIPE,FUEL <D12XL400l 1 1 1 
32 119260-59030 PIPE W/JOINT, FUEL 1 1 1 
33 101304-59020 JOINT 12, PIPE 1 1 1 
34 124766-59050 CLAMP 12 2 2 2 
35 105990-59560 PIPE, FUEL 1 1 1 

----------------REMARKS------------+-------------------------------------
1<6> THESE PARTS ARE SOLD BY FIG.20, 

REF. NO .1 • 
Y100551 

95.04.26 

P/U A R 

< G l 

(6) 

< G > 

< G l 

silv
erh

orn
.co

.uk



Y00R4510 
3TNE68-SA, G1A.G2A 

3 26 

i 
3 

16.ENGINE CONTROL DEVICE 

7 

1 
2 

15 

6 25 

611 ~ 
16 20 

REFER TO Fi . 3 

REFER TO Fi . 13 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
1 1co2 1 C 16 > ENGINE CONTROL DEVICE 
IC 1801 l I CA>=3TNE68-SA CO>= 
+------+ CB>=3TNE68-G1A (El= 
VOOR4510 CC>=3TNE68-G2A (f)= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. (Al (Bl c Cl < D > C El c Fl 

1 119288-66120 LINK, ENGINE CONTROL 1 1 
2 119288-66160 LINK, ENGINE CONTROL 1 
3 26756-050002 LOCK NUT M 5 PLATED 3 3 3 
4 126650-66020 HANDLE, REGULATOR 1 1 1 
5 119888-66110 BRACKET 1 1 1 
6 119888-66130 PIVOT 1 1 1 
7 171048-67010 REGULATOR ASSY 1 1 1 
8 171102-66080 SPACER 1 1 1 
9 104200-66820 SPRING 1 1 1 

10 104200-66830 PLATE, FR I CTI ON 2 2 2 
11 104200-66850 WASHER <B> 1 1 1 
12 104200-66860 NUT 1 1 1 
13 171085-67100 BRACKET, GEAR 1 1 1 
14 171085-67110 SHAFT, DRIVING 1 1 1 
15 171085-67120 GEAR 1 1 1 
16 171048-67130 LEVER 1 1 1 
17 171048-67140 STOPPER 1 1 1 
18 22351-020006 SPRING PIN 2X 6 1 1 1 
19 22411-200150 COTTER PIN 2.ox1s 1 1 1 
20 26116-060082 BOLT M 6X 8 PLATED 1 1 1 
21 26921-050122 SCREW M 5X 12 1 1 1 
22 170064-67210 LABEL, HANDLE 1 1 1 
23 22117-100000 WASHER 10 1 1 1 
24 22217-100000 SPRING WASHER 10 1 1 1 
25 22272-000050 CIRCLIP E- 5 1 1 1 
26 26106-060102 BOLT M 6X 10 PLATED 2 2 2 
27 26657-100002 CAP NUT M10 1 1 1 
28 26106-080162 BOLT Max 16 PLATED 2 2 2 

Y,00552 

silv
erh

orn
.co

.uk



Y00R45i0 
3TNE68-SA,GiA, G2A 

I 

15 

17.STARTING MOTOR 

REFER TO Fi .3 

2 
21 1 

12 

5 

6 4 

14 

8 

10 

12 
3 silv

erh
orn

.co
.uk



+------+ 95.04.26 
I 1C03 I C 17 l STARTING MOTOR 
I ( 1801 l I CAl=3TNE68-SA CDl= 
+------+ <Bl=3TNE68-G1A (El= 
YOOR4510 CCl=3TNE68-G2A (fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------a'TY-------- I P/U A R 
NO. CAl CB l CC l CD) CE l CF l 

1 119631-77010 STARTER 1 1 1 
2 X2114275070 SWITCH, MAGNETIC 1 1 1 
3 X2114283500 SCREW SET 1 1 1 
4 X2114430010 COVER ASSY, REAR 1 1 1 
5 X2114535200 METAL, STARTER 1 1 1 
6 X2114531200 BRUSH C+l 2 2 2 
7 X2114586700 BOLT M6X 37 2 2 2 
8 X2114631 □90 COIL ASSY, FIELD 1 1 1 
9 X2114660130 LEVER KIT, SHIFT 1 1 1 

10 X2114680050 BOLT, THROUGH 2 2 2 
11 X2114715500 STOPPER SET, PINION 1 1 1 
12 X2114780060 COVER ASSY, OUST 1 1 1 
13 X2114811000 WASHER KIT, THRUST 1 1 1 
14 X2114821500 SCREW SET 1 1 1 
15 X2114966130 CASE ASSY, GEAR 1 1 1 
16 X2114990010 HOLDER ASSY, BRUSH 1 1 1 
17 X2114831300 BRUSH <-l 1 1 1 
18 X2114931400 SPRING, BRUSH 3 3 3 
19 124190-77110 ARMATURE, < NON-ASB.) 1 1 1 
20 124190-77760 PINION ASSY 1 1 1 
21 26116-120252 BOLT M12X 25 PLATED 2 2 2 

Y100553 

silv
erh

orn
.co

.uk



YOOR451SOA G1A.G2A 3TNE68- · 

REFEi/□.2 

23 

4/ 
~ t,- I, 
fiit /( ( 

\ ::.,...--; ' 

1B.GENERATOR 

25 

21 

~ 
o ~I 12 

~ 

--"" 

3 - 'j\ 

l . 
silv

erh
orn

.co
.uk



+------+ 95.04.26 
I 1C04 I ( 18 J GENERATOR 
I (1801 l I (Al=3TNE68-SA (Ol= 
+------+ <Bl=3TNE68-G1A CE>= 
YOOR4510 CCl=3TNE68-G2A Cfl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al <Bl CC l co> C El CF> 

1 119836-77200 GENERATOR 1 1 1 
2 119836-77700 ROTOR ASSY 1 1 1 
3 119836-77850 BALL BEARING 1 1 1 
4 119836-77710 STARTER ASSY 1 1 1 
5 119836-77721 COVER ASSY, REAR 1 1 1 
6 119836-77730 COVER, REAR 1 1 1 
7 119836-77741 BRUSH ASSY,REGULATOR 1 1 1 
8 119836-77750 BRUSH ASSY 1 1 1 
9 119836-77760 GUIDE, FAN SIDE 1 1 1 

10 119836-77770 DIODE ASSY 1 1 1 
11 119836-77780 CONDENSER 1 1 1 
12 119836-77871 BOLT C1l 1 1 1 
13 119836-77880 BOLT <2l 1 1 1 
14 119836-77890 WIRE ASSY, LEAD 1 1 1 
15 119836-77790 COVER ASSY, FRONT 1 1 1 
16 119836-77800 RETAINER, BEARING 1 1 1 
17 119836-77840 BALL BEARING 1 1 1 
18 119836-77860 SCREW KIO 1 1 1 
19 119836-77810 PULLEY 1 1 1 
20 119836-77820 NUT ASSY, PULLEY 1 1 1 
21 119836-77830 BOLT, THROUGH 1 1 1 
22 26106-081052 BOLT M 8X105 PLATED 1 1 1 
23 129150-77340 SPACER 1 1 1 
24 26366-080002 NUT M 8 1 1 1 
25 119225-77330 ADJUSTER, BELT 1 1 1 
26 26106-080182 BOLT M BX 18 PLATED 1 1 1 

Y100554 

silv
erh

orn
.co

.uk



Y00R4510 
3TNE6B-SA.G1A,G2A 

FOR METER 17 

15 

19 
20 

GENERATOR C.W. 

8, 10 

' t-7 
--~23 
B--24 

..... ~/ ~ 
\ ' 

THERMOSWITCH 
c.w. 

27-® 
29--j 
GENERATOR 
E TERMINAL 

~B 01 41 
42 

THERMO 
METER 

19.PANEL 

5 36 

lv---37 4 

4 
31 

BUZZER 

METER. 
RESS 

METER. 
.THERMO 

3 

2 -35 
silv

erh
orn

.co
.uk



+------+ 
I 1C05 J < 19 l PANEL 
I { 1 B01) I (Al=3TNE68-SA CO>= 
+------+ (Bl=3TNE68-G1A <E>= 
Y00R4510 <C>=3TNE68-G2A <Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I 
NO. <A> <B> CC l C Dl CE l <Fl 
1 124550-77030 COVER, TERMINAL 1 1 1 
2 119888-91021 HARNESS CAl, WIRE 1 1 1 
3 124701-91140 CABLE L= 985 1 1 1 
4 119888-91120 SUPPORT, PANEL 2 2 2 
5 119288-91130 BRACKET 1 1 1 
6 119288-91140 SUPPORT 1 1 1 
7 26033-060202 SCREW M 6X 20 4 4 4 
8 119888-91101 PANEL ASSY, INSTRUM 1 1 
9 119888-91201 PANEL ASSY, INSTRUM 1 1 

10 119888-91301 PANEL ASSY, INSTRUM 1 
11 119888-91311 PANEL ASSY, INSTRUM 1 
12 104507-07190 LABEL, YANMAR 1 1 1 
13 124732-77720 LAMP, CHARGING 3 3 3 
14 171010-77850 THERMOMETER, C.W. 1 1 1 
15 128300-77920 TIMER 1 1 1 
16 124559-77971 LAMP, PILOT 1 1 1 
17 171090-91010 GAUGE, PRESSURE 1 1 1 
18 119888-91031 HARNESS (Bl, WIRE 1 1 1 
19 171080-91100 TACHOMETER 1 1 
20 171082-91100 TACHOMETER 1 
21 119888-91110 BODY,CONT. PANEL 1 1 1 
22 124770-91220 COVER 52 2 2 2 
23 121400-91520 ABSORBER 4 4 4 
24 121400-91530 SPACER 4 4 4 
25 119888-91610 LABEL, cw & OIL LAMP 1 1 1 
26 119888-91620 LABEL, KEY SWITCH 1 1 1 
27 22117-050000 WASHER 5 1 1 
28 22117-050000 WASHER 5 1 1 
29 26116-050102 BOLT M 5X 10 PLATED 1 1 
30 26716-050002 NUT M 5 1 1 
31 933110-00100 SWITCH ASSY, STARTER 1 1 1 
33 933110-00301 KEY ASSY 1 1 1 
36 26106-080122 BOLT Max 12 PLATED 4 4 4 
37 26106-100502 BOLT M10X 50 PLATED 2 2 2 
38 121750-59890 RETAINER 1 1 1 
39 194180-51640 CLAMP, WIRE HARNESS 1 1 1 
40 121750-59890 RETAINER 1 1 
41 121750-59890 RETAINER 1 
42 121750-59890 RETAINER 1 1 

----------------REMARKS------------+-------------------------------------
1<1l WITH C.W.THERMOMETER<REF.N0.14, 

P/# 171010-77850) & PRESSURE 
GAUGE<REF.N0.17,P/# 171090-91010>. 

Y100555 

95.04.26 

P/U A R 

{ 1> 

(1) 

silv
erh

orn
.co

.uk



Y00R4510 
3TNE68-SA, G1A, G2A 

20.GASKET SET 

2 

24 11 

~5~5 
7 

6 
17 
18 

C) 

~CJcf 
() 21 

22 
23 
25 

~ 

977770 
-01212 

6 

13 

V 

1 

16 

14 

l I l 
cbJv 

OPTIONAL PART 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1C06 I { 20 > GASKET SET 
1 ( 1801) I <A>::3TNE68-SA c D > = 
+------+ <B>=3TNE68-G1A CE)= 
YOOR4510 <C>=3TNE68-G2A c Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. CA> <B> CC> CD) CE) <Fl 
.1 719265-92611 GASKET SET 1 1 1 (1) 

2 119265-01340 GASKET, CYL. HEAD 1 1 1 
3 24311-000120 0-RING 1A P 12.0 5 5 5 
4 24311-000320 0-RING 1A P-32.0 2 2 2 
5 24341-000240 0-RING 1A S-24.0 1 1 1 
6 119660-01562 GASKET, CNON-ASB.> 1 1 1 
7 24311-000180 0-RING 1A P-18.0 1 1 1 
8 119260-11340 SEAL, VALVE STEM 6 6 6 
9 119600-11450 PROTECTOR, NOZZLE 3 3 3 

10 119600-11460 GASKET, NOZZLE 6 6 6 
11 119260-03031 GASKET, CNON-ASB.l 1 1 1 
12 119260-11310 GASKET, BONNET 1 1 1 
13 119270-12110 GASKET, sue.MANIFOLD 1 1 1 
14 119260-13110 GASKET, EXH.MANIFOLD 1 1 1 
15 121000-13201 GASKET, SILENCER 2 2 2 
16 119660-32020 GASKET, L. 0. PUMP 1 1 1 
17 24321-000600 0-RING 1A --G-60.0 1 1 1 
18 24321-000700 0-RING 1A G-70.0 1 1 1 
19 119260-42020 GASKET, C.W. PUMP 1 1 1 
20 129350-49541 GASKET, CNON-ASB.> 1 1 1 
21 124465-44950 GASKET 16 2 2 2 
22 22190-080002 SEAL WASHER 8S 4 4 4 
23 23414-140000 GASKET 14, ROUND 3 3 3 
24 121520-01851 GASKET, CNON-ASB.l 1 1 1 
25 104200-59170 GASKET 12 2 2 2 
26 129400-92400 FLEX HORN 1 1 1 (1) 
27 977770-01212 GASKET, LIQUID 1 1 1 {1 l 

----------------REMARKS------------+-------------------------------------
1<1> OPTIONAL PART. 

Y100556 

silv
erh

orn
.co

.uk



♦------♦ 

(MF N0,YOOR4510) I 11-101 I **" PARTS INDEX*** 95,0t..26 p. 

♦------♦ 

PART NO. 0 ESC R IPTI ON CATALOG GRP. REF. LOC PART NO. DESCRIPTION CATALOG GRP. REF. LOC. 
NO. NO. NO. NO. NO. NO. NO, NO. 

X2114275070 SWITCH, MAGNETIC YOORt.510 17 2 1C03 119253-13100 HANIFOLO, EXHAUST YOORt.510 6 1 1B07 
X21142B3500 SCREW SET YOORt.510 17 3 1C03 119256- 42290 V-BELT 33.5 YOOR4510 10 17 1 B 11 
X211400010 COVER ASSY, REAR YOOR4510 17 4 1C03 119259-44570 CAP, RADIATOR YOOR4510 11 5 1812 
X2114531200 BRUSH ( ♦) YOOll:4510 17 6 1C03 ! 119260-01200 BOLT, CYL.HEA.O YOOR4510 1 23 1802 
X2114535200 METAL, STAUER YOOR4510 17 5 1C03 I 119260-01 490 HOUSING ASSY, GEAR YOOR'-510 2 17 1803 
X2114586700 BOLT M6X 37 YOOR4510 17 7 1C03 I 119260-01510 PLUG YOORt.510 2 20 1803 
X2114631090 COIL ASSY, F !ELD YOOR4510 17 8 1C03 I 119260-01590 COVER A.SSY,GEA.R CASE Y00R4510 2 1 1803 
X2114660130 LEVER KIT, SHIFT YOOR4510 17 9 1C03 119260-01770 SUMP ASSY, OIL YOOll:4510 3 17 1 BOio 
X2114680050 BOLT, THROUGH YOOR4510 17 10 1C03 119260-02020 BOLT Y00R4510 1 6 1802 
X2114715500 STOPPER SET, PINION YOOll:4510 17 11 1C03 J 119260-02410 BUSH, CAMSHAFT Y00R4510 1 22 1802 
X2114780060 COVER A.SSY, OUST YOOR4510 17 12 1C03 119260-02800 HAIN BEARING YOOR4510 1 16 1902 
X2114811000 WASHER KIT, THRUST YOOR4510 17 13 1 C03 119260-029 30 THRUST BEA.RING YOOR4510 1 19 1802 
X2114821500 SCRE;J SET YOOR4510 17 14 1C03 119260-03020 PLATE, SHELTER YOOR4510 4 57 1805 
X2114831300 BRUSH ( - ) YOOR4510 17 17 1C03 119260-03031 GASKET, <NON-ASB.l YOOR4510 4 56 1B05 
X2114931400 SPRING, BRUSH YOOR4510 17 18 1C03 20 11 1C06 
X2114966130 CASE ASSY, GEAR YOOR4510 17 15 1C03 119260-07900 LIFTER, ENGINE YOORt.510 4 7 1BO5 
X2114990010 HOLDER ASSY, BRUSH YOOR4510 17 16 1C03 119260- 11100 VALVE, SUCTION YOOR4510 " 20 1805 
101304-59020 JOINT 12, PIPE YOOR4510 15 33 1C01 119260-11110 VALVE, EXHAUST YOOR4510 4 21 1805 
101720-55750 PLUG 6 YOOR4510 15 14 1co1 119260-11200 SUPPORT ASSY, ARM YOOR4510 4 30 1B05 
102103-55520 0-RING YOOR4510 15 9 1co1 119260-11240 SHA.FT ASSY, ARM YOOR4510 4 32 1805 
103854-59191 BOLT W/PLUG I. SEAL YOOR4510 15 23 1C01 119260-11260 SUPPORT, ROCKER A.RH VOOR4510 " 35 1805 
104200-5 5 3 21 VALVE, TAPER YOOR4510 15 5 1C01 119260-11270 SCREW Y00R4510 4 36 11ros---
104200-55330 SPRING, TAPER VALVE YOOR4510 15 6 1co1 119260-11260 SPRING YOORt.510 4 37 1805 
104200-55341 HANDLE, COCK YOOR4510 15 7 1co1 119260-11310 GASKET, BONNET YOOR4510 " 61 1805 
104200-55750 SCRE;J H 4 VOOR4510 15 16 1 C 01 20 12 1C06 
104200-59170 GASKET 12 YOOR4510 15 22 1C01 119260-11330 BONNET ASSY,<NON-ASB YOOR4510 4 55 1805 

20 25 1C06 119260-11340 SEAL, VALVE STEM YOOR4510 4 26 1005 
104200-66820 SPRING YOOR4510 16 9 1co2 20 8 1C06 
104200-66830 PLATE, FRICTION YOOR4510 16 10 1C02 t 119260-11370 CAP, VALVE YOOR4510 " 27 1B05 
104200-66850 WASHER ! Bl VOOR4510 16 11 1co2 I 119260-11800 GU!DE, VALVE YOOR4510 4 14 1805 
104200-66860 NUT VOOR4510 16 12 1co2 l 119260-13110 GASKET, EXH.MANIFOLD YOORt.510 6 2 1B □r-
10 426 4-5 9030 JO INT 8, PIPE YOOR4510 15 20 1001 I I 20 14 1C06 

29 1C01 119260-14100 GEAR, CAMSHAFT YOOR4510 7 7 1806 
104507-07190 LABEL, YANMAR YOOR4510 19 12 1C05 119260-14200 TAPPET YOOR4510 7 1 1808-
104514-42780 V-BELT fHM-33> YOOR4510 10 16 1 B 11 119260-14/oOO ROD, PUSH YOOR4510 7 2 1808 
105010-11230 SCREW, VALVE YOORt.510 4 40 1805 119260-1 4560 CAMSHAFT ASSY YOORt.510 7 3 1B08 

46 1805 119260-21200 GEAR, CRANKSHAFT YOOR4510 a 5 1009 
105546-51330 SPRING, 0 EL IV. VALVE YOOR4510 12 25 1913 119260-21650 V-PULLEY YOOR4510 8 6 1B09 
105582-59150 BOLT, PIPE JOINT YOOR4510 15 21 1C01 119260-23910 BUSH, PISTON PIN YOOR4510 8 41 1009 
105990-59560 PIPE, FUEL YOOR4510 15 35 1co1 119260-25100 GEAR W/BUSH, !OLE YOOR4510 7 1 1 1808 
110250-55610 RING, RETAINING Y00R4510 15 10 1C01 119260-32000 PUMP A.SSY, LUB, OIL YOOR4510 9 ~ 1B10 
114250-11120 SPRING, VALVE YOOR4510 4 22 1805 119260-34810 GUIDE, DIPSTICK YOOR4510 9 3" 1810 
114250-11180 RETAINER, SPRING YOOR4510 4 23 1 BOS 119260-35081 PIPE ASSY,OIL INTAKE Y00R4510 9 25 1810 
114250·53130 SEAT, NOZZLE SPRING YOOR4510 14 9 1816 119260-42020 GASKET, C .W. PUMP YOOR4510 10 13 1811 
114250-53400 SHIM PACK YOOR4510 14 11 1816 20 19 1C06 
119225-14200 . CAM ASSY, F.I. PUMP YOOR4510 7 18 1808 119260-59020 PIPE,FUEL !D12XL400l YOORt.510 15 28 1ccn-
119225-34810 GUIDE, DIPSTICK YOOR4510 9 33 1810 119260-59030 PIPE W/JOINT, FUEL YOOll:4510 15 32 1C01 
119225-35300 VALVE ASSY,OIL PRESS YOOR4510 9 14 1B10 1192 60· 59520 JOINT ( B > YOOR4510 14 39 1816 
11 92 2 5 - 511 00 PLUNGER ;J/BARREL YOOR4510 12 4 1B13 119260-59530 JOINT CA> Y00R4510 14 37 1816 
119225-51300 VALVE W/SEAT, DELIV. YOOR4510 12 22 1B13 119260-59540 PIPE ASSY, FUEL OVER YOOR4510 14 35 1B16 
119225-59810 PIPE (1),FUEL INJECT VOOR4510 14 23 1816 r 119260-59550 PIPE, FUEL Y00R4510 14 3B 1 B 16 
119225-77330 ADJUSTER, BELT YOOR4510 18 25 1C04 119260-59820 PIPE 121,FUEL INJECT Y00R4510 14 27 1816 
119232-61510 LEVER ASSV, GOVERNOR YOOR4510 13 29 1B14 119260-5 9830 PIPE (31,FUEL INJECT YOOR4510 14 31 1B16 
.!_!Jl._~2 - 61 5 4 0 SPRING, LEVER VOOR4510 13 45 1B14 I 119260-66010 SPRING, REGULATOR YOOR4510 13 66 1 B 14 silv

erh
orn

.co
.uk



+------+ 
( MF NO.YOOR4510l ! 1M02 I *** PARTS !NO EX *** 95.04.26 p. 2 

+------+ 

PART NO. OESCRIPTION CATALOG GRP. REF. LOC PART NO. DESCRIPTION CATALOG GRP. REF. LOC. 
NO. NO. NO. NO. NO. NO. NO. NO. 

119260-6672 □ ANGLEICH ASSY YOORt.510 13 85 181" I 119610-66700 ANGLEICH ASSY \'001t451 o 13 84 1 B14 
119265-01340 GASKET, CYL. HEAO Y00R4510 1 24 1B02 I 119620-01620 PARALLEL PIN 6X10 Y00R4510 3 10 mot. 

20 2 1C06 I 119620-01621 STUD, STARTER YOOR4510 3 9 1904 
119265-11700 HEAD ASSY, CYLINDER Y00R4510 4 10 1B05 I 119620-01750 CAP, FLYWHEEL COVER Y00R4510 3 7 1 904 
f19265-21700 CRANKSHAFT ASS¥ Y00R4510 8 1 1B09 I 119620-01800 SEAL HTC456208, OIL Y00R4510 2 4 1903 
119265-22090 PISTON WIRINGS Y00R4510 8 26 1B09 I 119620-02450 BEARING, THRUST Y00R4510 7 4 1B08 
119265-22300 PIN, Pl S TOH YOOR4510 8 35 1B09 119620-11350 STUD Y00R4510 4 51 10 □5-

119265-22500 RING SET Y00R4510 8 29 1B09 119620-11390 JOINT Y00R4510 4 62 1B05 
119265-22601 PISTON WIRINGS YOOR4510 8 25 1B09 119620-13501 SILENCER Y00R4510 6 12 1B07 
119265-22900 PISTON ASSY O.S:Q.25 Y00R451 □ 8 46 1809 119620-13510 MUFFLER BODY ASSY YOOR4510 6 f3--fir-□-1-

119265-22930 PISTON WIRING OS=.25 Y00R4510 8 45 1809 ! 119620-13520 TAILPIPE ASSY YOOR4510 6 14 1007 
119265-22950 RING SET o.s:0.25 YOO RI, 510 8 49 1809 I 119620-13560 TAILPIPE Y00R4510 6 15 1807 
119265-23100 ROD ASSY, CONNfCTING Y00R4510 8 37 1809 l 119620-21500 BOLT, FLYWHEEL YOOR4510 8 20 1 B(fi;,--
119265-23200 BOLT, ROD I YOORt.510 8 42 1809 ! 11962{)-21591 FLYWHEEL WIRING GEAR YOOR4510 8 21 1B09 
119265-35300 VALVE ASSY,DIL PRESS YOOR4510 9 15 1B10 119620-21941 WASHER Y00R4510 8 10 1809 
119265- 42002 PUMP ASSY, C. WATER YOOR4510 10 1 1 911 119620-25912 BUSH YOOR4510 7 13 lli08 
119265-44940 RETAINING BAR Y00R4510 11 8 1B12 I 119620-34822 DIPSTICK, LUB. 0 IL YOOR4510 9 35 1810 
119270-12100 MANIFOLD, SUCTION Y00R4510 5 1 tB06 I 119620-42350 V-PULLEY, C. W. PUMP Y001t4510 10 18 1011 
119270-12110 GASKET, SUC.MAHlfOLD YOOR4510 5 2 1006 119620-51170 RETAINER Y00R4510 12 7 tBO-

20 13 1C06 119620-51180 RETAINER YOOR4510 12 8 1813 
119280-01600 FLANGE, MOUNTING YOOR4510 3 2 1B04 I 119620-51190 SPRING, PLUHGER YOOR4510 12 9 1B13 
119280-49020 PIPE ( 8), C. WATER YOOR4510 11 33 1012 I 119620-51250 SHIH PACK Y00R4510 12 10 1013 
119285-66080 SHAFT ASSY,REGULATOR Y00R4510 13 56 1914 119620-51340 HOLDER, DELI¥. VALVE Y00R4510 12 26 1813 
119288-08100 BRACKET (A), ENGINE YOOR4510 11 1 1812 119620-51350 GASKET, DELIVERY Y00R4510 12 27 1B13 
119288-49010 PIPE A,COOLING WATER Y00R4510 11 31 1812 119620-51370 0-RING YOOR4510 12 28 1813 
119288-55900 BRACKET, FUEL FILTER YOOR4510 13 123 1815 119620-51450 GUIDE, PLUNGER YOOR4510 12 29 1813 
119288-61200 CASE ASSY, GOVERNOR Y00R4510 13 15 1014 119620-51461 PIN Y00R4510 12 30 1813 
119288-61510 LEVER ASSY, GOVERNOR YOORt.510 13 30 1814 119620-51510 PINIOH YOOR4510 12 32 1813 
119288-661 20 LINK, ENG !NE CONTROL Y00R4510 16 1 1C02 119620-51650 PLATE YOOR4510 12 34 1813 
119288-66160 LINK, ENG !NE CONTROL Y00R4510 16 2 1C02 119620-51660 SCREW YOOR4510 12 35 1013 
119288-91130 BRACKET Y00R4510 19 5 1C □ 5 119620-51670 PIN YOOR4510 12 36 101~3-
119288-91140 SUPPORT Y00R4510 19 6 1C05 119620-51680 PIN YOOR4510 12 37 1813 
119305-35150 FILTER, LUB. 0 IL YOOR4510 9 13 1 B 10 119620-51700 TAPPET ASSY YOOR4510 12 38 1813 
119358-13640 RAJNCAP,MUffLER YOO RI, 510 6 17 1807 119620-53000 NOZZLE ASSY, f. lNJECT Y00R4510 14 3 1816 
119454-01721 SPACER, OIL SUMP Y00R4510 3 15 1804 119620-53080 NUT, VALVE WICASE Y00R4510 14 6 1016 
119462-12550 PIPE,SUCTION YOOR4510 5 11 1806 119-620-53100 HOLDER, VALVE W/CASE Y00R4510 14 7 1816 
119489-11200 SUPPORT ASSY, ARM Y00R4510 4 31 1805 119620-53120 SPRING, VALVE Y00R4510 14 8 1816 
119489-12600 SUPPORT,AIR CLEANER YOOR4510 5 5 1806 119620-53140 SPACER, VALVE STOP YOOR451 □ 14 10 1816 
119489-66010 SPRING, REGULATOR Y00R4510 13 65 1 Bl 4 119620-59700 NUT Y00R4510 14 40 1016 
119600-01600 HOUSING, FLYWHEEL YOOR4510 3 3 1804 11 9620-77820 CONNECTOR, GLOW PLUG Y00R4510 4 68 1805 
119600-1145 □ PROTECTOR, NOZZLE YOOR4510 4 28 1B05 119621-01611 REAR PLATE YOOR4510 3 4 1004 

20 9 1C06 119621-21680 BOLT H12X1.25,FLANGE YOOR4510 8 9 1809 
119600-11460 GASKET, NOZZLE YOOR4510 4 29 1005 I 119621-44500 RADIATOR YOOR4510 11 4 1 B 12 

20 10 1C06 119621-44560 FAN-GUARD YOOR4510 11 6 1812 
119600-21580 FLYWHEEL ASSY YOOR4510 8 16 1B09 119621-66051 LEVER, REGULATOR YOOR4510 13 67 191 4 
119600-52021 PUMP ASSY, FUEL FEED YOOR4510 15 2 1C01 I 119623-01950 SHIM PACK YOOR4510 2 26 1B03 
119600-61100 ORIVIHG SET, GOV. Y00R4510 13 4 1B14 1 119629-66510 TORQUE SPR I HG ASSY YOOR4510 13 76 1B14 
119600-61200 WEIGHT ASSY, GQV. YOOR4510 13 5 1014 I 119631-71010 STARTER Y0DR4510 17 1 1C03 
119600-61541 SHI FTER,P. T. O. YOOR4510 13 46 1 D 14 I 119632-61200 CASE ASSY, GOVERNOR YOOR4510 13 14 1814 
119600-61650 SPRIHO, STARTIIIG Y OD RI, 510 13 50 1 D 11, I 119642-33030 COOLER, OIL YOOR451 □ 9 39 1010 
119600-61900 RETAINER, SHAFT YOOR4510 13 54 1014 119642-33100 ORACl(ET YOOR451 □ 9 40 1010 
119600-66020 SPR !HG, REGULATOR Y00R4510 13 64 1814 119642-49030 PIPE YOOR4510 9 43 1810 
119600-66530 TORQUE SPRIHG ASSV YOOR4510 13 75 1 B 14 I 119645-49020 PIPE ( 8.' C • WATER YOOR4510 11 32 1812 
119600-66840 NUT, CAP YOOR4510 13 113 1 B 14 I 119653-1250 □ CLEANER ASSY, A Ill YOOR4510 5 6 1806 silv

erh
orn

.co
.uk



+------+ 
<Hf N0.YOOR4510l I 1HO3 I *"* PARTS INl>l:X *** 95.04.26 P. 3 

+------+ 

PART NO. DESCRIPTION CATALOG GRP. REf. LOC PART NO. DESCRIPTION CATALOG GRP. REF. L0C. 
NO. NO. NO. NO. NO. NO. NO. NO. 

119653-66500 ENGINE STOP DEVICE YOOR4510 13 69 1B14 119836-77880 BOLT ( 21 YOOR45t0 18 13 1C04 
119654-66700 ANGLEIGH ASSY YOOR4510 13 83 1B14 119836-77890 WIRE ASSY, LEAD Y00R4510 18 14 1C04 
119655-12560 ELEMENT YOOR4510 5 8 1906 119840-13150 P!PE,EXHAUST YOOR4510 6 3 1B07 
119660-01551 COVER Y00R4510 2 23 1803 119865-12600 STAY YOOR4510 5 12 1806 
119660-01562 GASKET, (NON-ASB.> Y00R4510 2 24 1803 119865-21600 GEAR, RING VOOR4510 8 15 1809 

20 6 1C06 19 1809 
119660-01570 STUD H6X12 YO0R4510 2 25 1803 119888-08110 BRACKET { 8 l, ENGINE YOOR4510 11 2 1of2-
119660-01640 CASE ASSY, OIL SEAL YOOR4510 3 11 1804 119888-66110 BRACKET YOOR4510 16 5 1C02 
119660-01821 BEARING, FUEL CAH. YOOR4510 7 17 1808 119888-66130 PIVOT YOOR4510 16 6 1C02 
119660-01911 PIPE, KNOCK YOOR4510 2 5 1B03 119888-91021 HARNESS !Al, WIRE YOOR4510 19 2 1C05 
119660-25022 RETAINER·, IDLE GEAR YOOR4510 7 9 1B08 119888-91031 HARNESS { 8), WIRE YOOR4510 19 18 1co5 
119660-25052 SHAFT, IDLE GEAR YOOR451O 7 10 1808 t 119888-91101 PANEL ASSY, INSTRUH YOOR4510 19 8 1C05 
119660-32020 GASKET, L.O.PUHP YOOR4510 9 11 1 B 10 119888-91110 BOOY,CONT, PANEL VOOR4510 19 21 1C05 

20 16 1C06 119888-91120 SUPPORT, PANEL YOOR4510 19 4 tco5 
119660-51500 RACK YOOR4510 12 31 1 B13 l 119888-91201 PANEL ASSY, INSTRUH YOOR4510 19 9 1C05 
119660-51530 RETAINER, RACK YOORl,510 12 33 1813 119888-91301 PANEL ASSY, INSTRUH YOOR 4510 19 10 1C05 
119660-61052 GASKET, ( N0N-A'SB. I YOOR451O 13 19 1814 119888-91311 PANEL ASSY, INST RUH YOOR4510 19 11 1C05 
119660-61060 COVER, GOVER NO 11:1 CASE YOOR4510 13 2 1 B 14 I 1198d8-91610 LABEL, CW & OIL LAMP YOOR451O 19 25 1C05 
119660-61071 GASKET, IH0N-ASB.) YOOR4510 13 3 1 B 14 l 119888-91620 LABEL, KEY SWITCH YOOR4510 19 26 1CO5 
119660-61121 LINK L=88.8<NO COLOR YOOR4510 13 11 1811, I 121000-13201 GASKET, SILENCER YOOR4510 6 I, 1807 
119660-611"0 LINK L=88.6{WNITEl YOOR4510 13 12 1814 1 1 1807 
119660-61150 LINK L=89.0(REPl YOOR4510 13 13 1 B 14 20 15 1C06 
119660-61300 NUT, GOVERNOR WEIGHT YOOR4510 13 9 1B14 I 121023-01550 COVER, BLIND YOOR4510 2 14 1B03 
119660-61341 SLEEVE, GOVERNOR YOOR4510 13 10 1814 I 121023-49150 HOSE,WATER DRAIN 165 YOOR4510 11 41 1812 
119660-61460 SHIH SET YOOR4510 13 20 1 B 14 1 121111-21501 BOLT, FLYWHEEL YOOR4510 8 11 1809 
119660-61491 SHAfT,GOVERNOR LEVER YOOR4510 13 28 1 B 14 121120-01620 BOLT H 10X 28 YOORl,51O 3 5 1804 
119660-61651 SPRING, STARTING YOOR4510 13 49 1 B14 121236-59080 P!PE,FUEL (012XL4001 YOOR4510 15 31 1C01 
119660-61901 RETAINER, SHAFT YOOR4510 13 55 1B14 121250-44901 SWITCH, THERH0C110°C YOOR4510 10 28 1811 
119688-21590 FLYWHEEL CNP YOOR4510 8 12 1809 121250-55620 SPRING YOOR4510 15 11 1co1 
119688-44950 BRACKET (Al YOOR451O 11 9 1812 121254-55510 CUP, STRAINER YOORl,510 15 8 1C01 
119688-44961 BRACKET (Bl,RAOIATOR YOOR4510 11 10 1812 I 121256-1,4600 BRACKET, sue-TANK YOOR4510 11 29 1 B 12 
119688-44971 BRACKET (Ll YOOR4510 11 11 1B12 I 121267-44760 SPACER YOOR4510 10 21 1811 
119688-44981 BRACKET IRl YOOR4510 11 12 1B12 121400-01640 PLUG H16 YOOR4510 3 18 1B04 
119688-49010 PIPE (A), C. WATER YOOR4510 11 30 1812 121400-44650 ABSORBER, SHOCK YOORl,510 11 7 1812 
119808-1251,0 VALVE, UNLOA0ER YOOR4510 5 10 1806 t 121400-91520 ABSORBER YOOU510 19 23 1C05 
119836-77200 GENERATOR YOOR4510 18 1 1CO4 I 121400-91530 SPACER YOOR4510 19 21, ,cos 
119836-77700 ROTOR ASSY VOOR4510 18 2 1C04 I 121450-01560 STUP Max 22 YOOR4510 2 21 1803 
119836-77710 STARTER ASSY YOOR4510 18 4 1C04 121450-42450 PLUG H16 YOOR4510 10 27 1811 
119836-77721 COVER ASSY, REAR YO0R4510 18 5 1C04 121465-59950 BOLT H 6X 16, PLATED YO0R4510 13 74 1B14 
119836-77730 COVER, REAR YOORl,510 18 6 1C04 I 121520-011!,51 GASKET, (NON-ASB.l YOOR4510 15 1 1C01 
119836-77741 BRUSH ASSY,REGULAT0R YOORl,510 18 7 1C04 20 24 1 C06 
119836-77750 BRUSH ASSY Y00R4510 18 8 1C04 121550-49111 JOINT PTt/4 YOOR4510 10 26 1811 
119836-77760 GUIDE, FAN SIDE YOOR4510 18 9 1C04 121575-66830 SCREW, APJUST YOOR4510 13 111 1814 
119836-77770 DIODE ASSY Y0OR4510 18 10 1C04 I 121750-49150 PIPE, C. WATER YOOR4510 11 40 1812 
119836-77780 C0N0ENSER YOOR4510 18 11 1C04 I 121750-59890 RETAINER YOOR4510 19 38 1 cos 
119836-77790 COVER ASSY, FRONT YOOR4510 18 1 5 1C04 40 1C05 
119836-77800 RETAINER, BEARING YOOR4510 18 16 1C04 41 1C05 
119836-77810 PULLEY YOOR4510 18 19 1C04 1,2 1C05 
119836-77820 NUT ASSY, PULLEY YOORl,510 18 20 1C04 I 121855-13821 SPACER CA) Y00R4510 6 18 1B07 
119836-77830 BOLT, THROUGH Y00R4510 18 21 1C04 I 121855-13830 SPACER<B> YOOR4510 6 19 1807 
119836-77840 BALL BEARING YOOR451O 18 17 1C04 I 12350O-!381,0 SPACER!Cl YOOR4510 6 20 1807 
119836-77850 BALL BEARING VOOR4510 18 3 1 C04 I 124060-01050 PLUG PT1/8 YOOR451O 1 5 1B02 
119836-77860 SCREW KIP YOOR4510 18 18 1C04 I 124060-21600 GEAR, RING YOOR4510 8 24 1809 
119836-77871 IIOLT ( 1) Y00R4510 18 12 1CO4 I 124060--59380 PLUG Y0OR4510 15 25 1C01 silv

erh
orn

.co
.uk



+------+ 
!Mf N0.YOOR4510l I 1H04 I *** PARTS INDEX*** 95.04.26 p. 4 

+------+ 

PART NO. DESCRIPTION CATALOG GRP. REF. L0C PART NO. DESCRIPTION CATALOG GRP. REF. L0C, 
NO. NO. NO. NO. NO. NO. NO. NO. 

124066-59100 CLAMP 8 YOOR4510 14 36 1B16 144626-91560 TACH0 UNIT YOOR4510 9 32 1810 
124085-02220 SEAL, OIL YOOR4510 3 13 1804 170064-67210 LABEL, HANDLE YOOR4510 16 22 1C02 
124H>0-01751 CAP, LU8.0IL SUPPLY YOOR4510 2 12 1803 I 171002-66830 SCREW, ADJUST YOOR451O 13 112 1814 

4 56 1805 I 171008-03990 CLAMP 25 YOOR4510 9 38 1810 
124160-11360 KNOB YO0R4510 4 54 1805 171010-77850 THERMOMETER, c.w. YOOR4510 19 14 1C05 
124160-39450 SWITCH, OIL PRESSURE YOOR4510 9 28 1810 171048-67010 REGULATOR ASSY YOOR4510 16 7 1C02 
124190-77110 ARMATURE, <NON-ASS.> Y00R4510 17 19 1C03 l 171048-67130 LEVER YOOR4510 16 16 1 co·i~-
124190-77760 PINION ASSY Y00R4510 17 20 1C03 171048-67140 STOPPER YOOR4510 16 17 1C02 
124250-49351 THERMOMETER Y00R4510 10 31 1811 171056-49120 PLUG, DRAIN YOOR4510 10 14 1 a 11 
124450-44510 TANK YOOR4510 11 23 1812 171059-55600 STRAINER ASSY, FUEL YOOR4510 15 4 1C01 
124450-44530 CAP YOOR4510 11 25 1812 171080-91.100 TACHOMETER YO0R4510 19 19 1C05 
124450-44550 CLAMP, SUB·TANX. YOOR4510 11 28 1812 171082-91100 TACHOMETER YOOR4510 19 20 1C05 
124450-44560 CLAMP Y00R451O 11 26 1!112 171085-67100 BRACKET, GEAR YOOR4510 16 13 1C02 
124465-44950 GASKET 16 YOOR4510 10 29 1 a 11 171085-67110 SIIAFT, DRIVING Y00R4510 16 14 1C02 

30 1B11 171085-67120 GEAR YOOR451O 16 1 5 1C02 
20 21 1C06 171090-91010 GAUGE, PRESSURE Y00R451O 19 17 1COS 

124550-55700 ELEMENT, FUEL YOOR4510 15 13 1CO1 171102-66080 SPACER YOOR4510 16 8 1C02 
124550-66370 LOCK NUTH 6 YOOR4510 13 68 1 a 14 171375-39600 DAMPER ASSY YOOR4510 9 29 1B10 
124550-77030 COVER, TERMINAL YOOR4510 19 1 ,cos 17 4307-S 1700 SHIM SET YOOR4510 13 31 1 B t 4 
124559-77971 LAMP, PILOT Y00R4510 19 16 ,cos 194180-51640 CLAMP, WIRE HARNESS YOOR4510 19 39 ,cos 
124664-13580 CLAHP YOOR4510 6 16 1.807 194990-22050 NUT W/WASHER 8 YOOR4510 2 33 1803 
124700-44740 FAN, COOLING YOOR4510 10 19 1 B 11 6 5 1B07 
124701-91140 CABLE L= 985 Y0OR4510 19 3 1C05 27 1B07 
124732-77720 LAHP, CHARGING Y00R4510 19 13 1cos 13 1 1B14 
124766-59050 CLAMP 12 YOOR4510 11 42 1B12 I 22111-060000 YOOR4510 13 124 101·5-

15 30 1C01 I 22117-040000 WASHER 4 YOOR4510 13 51 1814 
34 1C01 I 22117-050000 WASHER 5 Y00R4510 19 27 1CO5 

124770-91220 COVER 52 Y00R4510 19 22 1C05 28 ,cos 
126650-66020 IIAN0LE, REGULATOR YOOR4510 16 4 1C02 22117-100000 WASHER 10 YOOR4510 16 23 1C02 
128300-77920 TIMER YOOR4510 19 15 1C05 22137-040000 WASHER 4, P0LISIIE0 YOOR4510 12 43 1813 
129100-01580 PARALLEL PIN 8X16 YOOR4510 3 1 1B04 I 22137-080000. WASHER 8, POLISHED YOOR4510 11 13 10T2-

8 2 1809 f 22190-060002 SEAL WASHER 65 YOOR4510 15 26 1C01 
129100·61930 NUT, CAP YO0R4510 13 63 1B14 I 22190-060003 WAHER 6, SEAL YOOR4510 13 114 1814 
129122-44480 J0JNT YOOR4510 9 41 1810 I 22190-080002 SEAL WASHER as YOOR4510 15 18 n:0_1_ 

42 1810 19 1C01 
129150-35350 NUT YOOR4510 9 24 1 a 10 20 22 1C06 
129150-49080 COCK, 0RAIN YOOR4510 11 36 1812 I 22190-120002 SEAL WASIIER 12S YOOR4510 13 115 1814 
129150-49100 COCK ASSY, 3-WAY Y00R4510 11 35 1812 22217-040000 SPRING WASHER 4 Y00R4510 12 44 1 B 13 
129150-49360 GASKET 10 YOOR4510 10 32 1 B 11 22217-050000 SPRING WASHER 5 YOOR4510 4 63 1BOS 
129150-59120 RETAINER, !NJ. PIPE YOOR4510 14 18 1816 I 22217-100000 SPRING WASHER 10 YOOR4510 11 14 1812 
129150-59131 BOLT M4X14,HEX.SCKT. YOOR4S10 14 21 1B16 16 24 1C02 
129150-77340 SPACER YOOR4510 1B 23 1C04 l 22242-000100 CIRCLIP 10 Y00R451O 4 so 1805 
129150-91400 GEAR UNIT,TACH0METER YOOR4510 2 35 1B03 t 22242-000200 CIRCLIP 20 Y00R4510 7 15 1808 
129155-51280 0-RING S6 Y0OR4510 13 16 1814 22252-000200 CIRCLIP 20 YOOR451O 8 36 1B09 
129155-51580 □ -RING Y0OR451O 14 2 1816 22272-000040 CIRCLIP E- 4 YOOR451O 13 52 1 B14 
129155-61480 SPACER ASSY YOOR451O 13 23 1814 I 22272-000050 CIRCLIP E- 5 YOOR451O 16 25 1C02 
129350-49530 COVER, THERMOSTAT Y00R4510 10 22 1811 I 22351.-020006 SPRING PIN 2X 6 YOOR4510 16 18 1C02 
129350-49541 GASKET, ! NON-A~8. > Y00R4510 10 23 1811 I 22351-030014 SPRING PIN 3X14 YOOR4510 13 53 1 a 14 

20 20 1C06 I 22351-040010 SPRING PIN 4X10 YOOR4510 2 22 1BO3 
129350-49800 THERMOSTAT < 71° C YOOR4510 10 24 1811 13 60 1814 
129 400-92 400 FLEX HORN YOOR4510 20 26 1CO6 I 22351-060012 SPRING PHI 6X12 Y00R4S10 4 69 1805 
129403-49050 PIPE,CO0LER-C.W.PUHP YOOR4510 9 44 1810 I 22360-040000 SNAP PIN 4 YOOR4510 13 116 1 a 1 s 
129470-39610 DAMPER Y00R4510 9 30 1810 t 22360-060000 SNAP PIN 6 Y00R4510 13 117 1815 
129795-77800 PL tJG, GLOW YOOR4510 4 67 1805 I 22411-200150 COTTER PIN 2.0K15 YOOR4510 16 19 1co2 silv

erh
orn

.co
.uk



♦------♦ 
<HF NO.Y00R4510l I 1H05 I *** PARTS INDEX*-** 95,04.26 p. 5 

♦------♦ 

PART NO. DESCRIPTION CATALOG GRP. REF. LDC PART NO. DESCRIPTION CATALOG GRP. REF. LDC. 
NO. NO. NO. NO. NO. NO. NO. NO. 

22512-040120 KEY 4X 12 Y00R4510 7 8 1B08 26106-060402 BOLT H 6X 40 PLATED YOOR4510 2 9 1B03 
22 1B08 6 26 1807 

8 6 1809 I 26106-060452 BOLT H 6X 45 PLATED YOOR4510 3 22 1804 
23010-038000 CLAHP 38 YOOR4510 11 3!, 1012 I 26106-060502 BOLT H 6X 50 PLATED YOOR4510 2 10 1803 
23061-070230 PIPE 7X 230 Y00Rlo510 11 27 1812 I 26106-060652 BOLT K 6X 65 PLATED YOOR4510 2 11 1803 
23065-120500 PIPE, VINYL 12X 500 Y00Rlo510 4 1 1805 26106-060702 BOLT H 6X 70 PLATEO YOORlo510 13 118 1815 
23161-020100 BUSH PT1/loX1/8 YOOR4510 9 31 1810 26106-060752 BOLT M 6X 75 PLATED YOOR4510 13 119 1815 
2341lo-1Lo0000 GASKET 14, ROUND YOOR4510 14 41 1816 ' 26106-060952 BOLT M 6X 95 PLATED YOOR4510 13 73 1 B 14 

20 23 1C06 I 26106-080122 BOLT M 8X 12 PLATEO YOOR4510 5 16 1806 
23!,18-060000 GASKET 6, NYLON YOOR4510 15 15 1 co, 11 15 1B12 
23871-020000 PLUG PT1/4,SCRE~ YOORL,510 l, 17 1B05 19 36 1C05 
24101-062034 BALL BEARING YOOR4510 7 24 1B08 26106-080142 BOLT H 8X 14 PLATED Y00R4510 l, B 1805 
24102-063034 BALL BEARING 6303U YOORL,510 7 23 1B08 9 1B05 
24311-000120 0-RIUG 1A P 12.0 Y00R4510 2 6 1803 26106-080162 BOLT H 8X 16 PLATED YOOR4510 11 16 1B12 

4 66 1B05 /i3 1B12 
9 26 1B10 16 28 1C02 

I' 
20 3 1C06 26106-080182 BOLT H BX 18 PLATEO YOOR4510 18 26 1C04 

2!,311-000180 0-RJNG 1 A P-18.0 YOOR4510 3 20 1B04 26106-080202 BOLT H 8X 20 PLATED YOOR4510 10 25 1811 
20 7 1C06 11 17 1B1_2_ 

24311-000210 0-RING 1A P-21. 0 YOOR/i510 10 11 1811 26106-080252 BOLT H 8X 25 PLATED YOOR4510 11 18 1812 
24311-000320 0-RING 1A P-32.0 Y00R4510 2 13 1B03 26106-080/i02 BOLT H 8X loO PLATED Y00R4510 6 6 1807 

4 6!, 1B05 26106-080452 BOLT H 8X l,5 PLATED YOOR4510 " 52 1B05 
20 4 1C06 10 15 1811 

24311-240100 0-RING 1A P-10A YOOR/i510 9 36 1810 26106-080552 BOLT H BX 55 PLATEO YOOR/i510 6 21 1B07 
15 17 1C01 26106-0810 52 BOLT H 8X105 PLATED YOOR/i510 18 22 1C04 

24321-000600 0-RING 1A G-60.0 YOOR4510 9 l,5 1810 ! 26106-100202 BOLT H10X 20 PLATED Y00R4510 11 3 1B12 
20 17 1 C06 I 26106-100502 BOLT H10X 50 PLATED YOOR4510 19 37 1C05 

24321-000700 0-RING 1A G-70.0 YOORl,510 9 46 1810 I 26116-050102 BOLT H 5X 10 PLATED YOORl,510 13 120 1B15 
20 18 1C06 19 29 1C05 

243lo1-000070 0-RING 1A S-7.0 YOORl,510 13 61 1814 1 26116-060062 BOLT H 6X 6 PLATED Y00Rlo510 16 20 1C02 
2!,341-000240 0-RING 1A S-24.0 \'00Rlo510 2 15 1B03 26116-06030!, BOLT H 6X 30 PLATEII YOORlo510 13 121 1 B 15 

37 1803 26116-100202 BOLT H10X 20 PLATED Y00R4510 3 6 1 BO lo 
20 5 1C06 26116-100302 BOLT H10X 30 PLATED Y00R4510 11 19 1B12 

24341-000280 0-RING 1A S-28.0 YOORL,510 13 71 1 B 1 /i 26116-120252 BOLT M12X 25 PLATED YOOR4510 17 21 1C03 
26014-060352 BOLT H 6X 35 YOOR/i510 10 20 1811 26206-100252 BOLT H10X25 YOOR4510 3 8 1804 
26014-080702 BOLT W/WASHER HBX 70 YOOR4510 15 27 1C01 26216-080222 STUD Max 22 PLATED YOOR4510 6 7 1807 
26022-040082 SCREW H 4X 8 YOOR4510 12 45 1813 8 1807 
26033-060202 SCREW H 6X 20 YOOR4510 19 7 1C05 26216-060402 STUD H ax 40 PLATED YOOR4510 6 9 1807 
26106-060102 BOLT H 6X 10 PLATED YOOR4510 3 21 1 BO lo 26216-080702 STUO H 8X 70 PLATED YOOR4510 6 10 1807 

9 37 1810 263"7-040002 U-NUT H 4 Y00R4510 6 22 1807 
13 62 1B14 26347-060002 U NUT 6 Y00R4510 6 23 1 807 
16 26 1C02 26366-060002 NUTH 6 Y00Rlo510 2 34 1803 

26106-060122 BOLT H 6X 12 PLATED YOOR4510 1 25 1802 26366-080002 NUTH 8 YOORl,510 4 53 1805 
7 16 1808 6 2/i 1807 
9 27 1B10 11 20 1 B 12 

26106-060162 BOLT H 6X 16 PLATED YOORl,510 2 7 1803 18 2/i 1 COL, 
38 1803 26450-060202 BOLT H 6X 20 YOOR/i510 9 12 1810 

s 3 1806 26557-040352 SCREW H i.x 35 YOOR4510 6 25 1807 
7 25 1808 26557-050102 SCREW M 5X 10 YOOR/i510 " 65 1805 

15 3 1C01 I 26587-040102 SCREW H 4X 10 YOOR/i510 12 46 1 e 13 
26106-060182 BOLT H 6X 16 PLATED YOOR/i510 2 16 1803 26 587-080102 SCREW H BX 10 YOOR4510 7 26 1808 
26106-0602 22 BOLT M 6X 22 P1LATEO YOOR4510 3 14 180/i 26657-100002 CAP NUT H10 VOORl,510 16 27 1C02 
26106-060282 BOLT H 6X 28 PLATED YOOR4510 5 4 1806 I 26716-050002 NUTH 5 VOOR4510 19 30 1C05 
2 6106-06030 2 BOLT H 6X 30 P'LATEO YOOR4510 .2 8 1803 I 26716-100002 NUT H10 Y00R/i510 11 21 1 B 12 silv

erh
orn

.co
.uk



+------+ 
IHF NO.YOOR45101 I 1M06 I :A:** PARTS INDEX *** 95.04,26 P, 6 

♦ ------+ 

PA.RT NO. DESCRIPTION CATALOG GRP. REF. LOC PART NO, DESCltlPT I ON CATALOG GRP. REF, LOC, 
NO. NO. NO. NO. NO. NO. NO, NO. 

26756-050002 LOCK NUT M 5 PLATED VOOR4s10 16 3 1C02 
267S6-060002 LOCK NUT M 6 PLATED YOOR4S10 4 43 1805 

49 1805 
1 18 

26756-100002 LOCK NUT H10 PLATED YOOR4510 11 22 1812 
26776-120002 LOCI!: NUT H12 PLATED YOOR4510 13 110 1814 
26921-050122 SCREW H 5.X 12 YODR4510 16 21 1co2 
27221-050080 PLUG 5X 8 YOOR4510 4 18 100S 
27221-060100 PLUG 6X10 YOOR4510 1 1 t 1802 
27231-400000 PLUG 40 YOOR4510 1 12 1802 
27241-100000 PLUG 10 YOOR4S10 1 13 1802 
27241-250000 PLUG 25 YOOR4510 1 14 1802 
212 41 -:rnoooo PLUG 30 Ii YOOR/oS10 1 15 1802 
27241-3S0000 PLUG 35 YOOR4510 4 19 1805 
7142S0-11570 COTTER ASSY YOOR4510 4 24 1805 
719225-511D0 f. I. PUMP ASSY YOOR4510 12 1 1813 
719260-02870 HA.IN BEARING us=o.zs YOOR4S10 1 26 1B02 
719260-11650 ARH ASSY, ROCKER YOOR4510 4 38 1805 
719260-11660 ARH ASSY, ROCKER YOOR4510 4 44 1805 
719260-23600 SEARING, CRANKPIN YOOR4510 8 43 1B09 
719260-2:3610 OEARJNG,PIN u.s=o.zs YOOR4510 8 53 1809 
719265-01560 BLOCK ,\SSY, CYLINDER YOOR4S10 1 1 1B02 
719265-92611 GASKET SET YOOR4510 20 1 1C06 
719489-11650 ARH ASSY, ROCKER YOOR4510 4 39 1805 
719489-11660 ARH ASSY, ROCKER YOOR4510 4 45 1805 
719620-53700 VALVE ASSY, f.lRJECT YOOR4510 14 1 1016 
933110-00100 SWITCH ASSY, STARTER YOOR4510 19 31 1C05 
933110-00301 KEY ASSY YOOR4510 19 33 1COS 
977770-01212 GASKET, LIQUIP YOOR4510 20 27 1C06 

TOTAL( ITEM= 494HREF,• 5691 
silv

erh
orn

.co
.uk



YANMAR DIESEL ENGINE CO.,LTD. 

YANMAR OSAKA PARTS DEPOT 

3-27 .Chibune 2•chome. Nishiyodogawa-ku. 
Osaka 555, Japan 
Tele,:: J65622 Telephone: 06-4 77-3004 
Facsimile: 06-4 74-677 l 

OVERSEAS OPERATIONS DIVISION 

l · l. 2-chome, Yaesu. Chuo-kw. 
Tokyo 104, Japan 
Telex: 0222-4733 Telephone: 03-3275-1111 
Facsimile: 03-3272-0687 Cabie: YAN MAR TOKYO 

HEAD OFFICE 

1-32. Chayamachi, Ki1a-b. 
Osa~a 530. Japan 
Cable: YANMAR OSAKA 
Telex No. J63436 

YAMANA. "95.5.08) HANKYU. PULS 

silv
erh

orn
.co

.uk




